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Avenue, Fuhai Street, Bao'an District, Shenzhen, China

Applicant's name ........cccceeeeeeennn. : Guangdong Virtual Reality Technology Co., Ltd

AdAreSss ...ccoevieiieie e : 201, 2F, Building 3, HongtaiZhihui Valley, No. 15, Sicheng Road,
Tianhe District, Guangzhou, China

Manufacturer's name .................. : Guangdong Virtual Reality Technology Co., Ltd

AdAress ...ccoioiiee e . 201, 2F, Building 3, HongtaiZhihui Valley, No. 15, Sicheng Road,

" Tianhe District, Guangzhou, China

Test specification:

FCC CFR Title 47 Part 15 Subpart C Section 15.407

ANSI C63.10:2013
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RSS-247 Issue 2
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Non-standard test method ............. - N/A
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identified in the report.

This report shall not be reproduced except in full, without the written approval of ZKT, this document may
be altered or revised by ZKT, personal only, and shall be noted in the revision of the document.

Product name.........ccocoovvvvveveennnnnnns : Rhino X Pro

Trademark ......ccoooveeeeeiiiiiieiieeeeeeenn, : Ximmerse

Model/Type reference....................... © AG1A0001
Ratings......cooviiiiiiieeeeeee : DC 3.8V bybattery, DC 5V USB charging
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1. VERSION
ReportNo. Version Description Approved
ZKT-221009L7381E-3 Rev.01 Initial issue of report Hpugmber 15,

2022
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2.SUMMARY OF TEST RESULTS
Test procedures according to the technical standards:
FCC Part15 (15.407) , Subpart E
RSS-247 Issue 2
Standard
Section Test ltem Judgment Remark
FCC part 15.209(a),
FCC part 15.407 (b)(1) . : o
FCC part 15.407 (b)(4) Spurious Radiated Emissions PASS
FCC part 15.407 (b)(8)
FCC part 15.207 o
RSS-Gen Section 8.8 Conducted Emission PASS
FCC part 15.407 (a)(12)
Iy 26 dB and 99% Emission Bandwidth PASS
RSS-247 Section 5.2(a) °
RSS-Gen Section 6.7
FCC part 15.407(e) 6 dB bandwidth PASS
FCC part 15.407 (a)(1)
FCC part 15.407 (a)(3) Maximum Conducted Output Power PASS
RSS-247 Section 5.4(d)
2.1051,
FCC part 15.407(b)(1)
FCC part 15.407(b)(4) Band Edge PASS
RSS-247 Section 5.5
FCC part 15.407 (a)(1)
FCC part 15.407 (a)(3) Power Spectral Density PASS
RSS-247 Section 5.2(b)
%1051, Spurious Emissions at Antenna Terminals PASS
FCC part 15.407(b) P
FCC part 15.203 ;
RSS-Gen Section 6.8 Antenna Requirement PASS

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report
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2.1 TEST FACILITY

Shenzhen ZKT Technology Co., Ltd.
Add. :1/F, No. 101, Building B, No. 6, Tangwei Community Industrial Avenue, Fuhai Street, Bao'an
District, Shenzhen, China

FCC Test Firm Registration Number: 692225
Designation Number: CN1299
IC Registered No.: 27033

Designation Number: CNO110

2.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y + U - where expended uncertainty U is based on a standard

uncertainty multiplied by a coverage factor of k=2 : providing a level of confidence of approximately 95

% o

No. Item Uncertainty
3m camber Radiated spurious _

! emission(30MHz-1GHz) U=4.3dB
3m chamber Radiated spurious _

2 emission(1GHz-18GHz) U=4.5dB
3m chamber Radiated spurious _

3 emission(18GHz-40GHz) U=3.34dB

4 Conducted Adjacent channel U=1.38dB
power
Conducted output power W

5 uncertainty Above 1G U™
Conducted output power _

6 uncertainty below 1G U=1.28dB

7 Occupied Bandwidth U=0.5dB

8 humidity uncertainty U=5.3%

9 Temperature uncertainty U=0.59C
Radiated disturbance(30MHz- _

10 1000MHz) U=4.8dB
Radiated disturbance(1GHz- _

11 6GH2) U=4.9dB
Radiated disturbance(1GHz- _

12 18GHz) U=5.0dB




3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT
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Product Name: Rhino X Pro
Model No.: AG1A0001
Model Different.: N/A

Sample ID ZKT-221009L7381E
PMN Rhino X Pro

HVIN V1.0

FVIN V1.0

HMN Ximmerse

Sample(s) Status:

Engineer sample

Product Description

IEEE 802.11
WLAN
Mode Supported

[X1802.11a/ac/n (20MHz channel bandwidth)
X1802.11ac/n (40MHz channel bandwidth)
[X1802.11ac(80MHz channel bandwidth)

Data Rate

802.11a: 6,9,12,18,24,36,48,54Mbps;
802.11n/ac(HT20/HT40):MCS0-MCS15;
802.11ac(VHT80):NSS1, MCS0-MCS9

Modulation

OFDM with
BPSK/QPSK/16QAM/64QAM/256QAM
for 802.11a/n/ac;

Operating
Frequency
Range

X]5180-5240MHz for 802.11a/n(HT20)/ac20;
5190-5230MHz for 802.11n(HT40)/ac40;
5210MHz for 802.11 ac80;
X]5745-5825MHz for 802.11a/n(HT20)/ac20;
5755-5795MHz for 802.11n(HT40)/ac40;
5775MHz for 802.11 ac80;

Number of
Channels

X4 channels for 802.11a/n20/ac20 in the
5180-5240MHz band and 5745-5825MHz;

2 channels for 802.11 n40/ac40 in the 5190-5230
MHz band and 5755-5795MHz;

1 channels for 802.11 ac80 in the 5210MHzband;
XI5 channels for 802.11a/n20/ac20 in the
5745-5825MHz band;

2 channels for 802.11 n40/ac40 in the 5755-5795
MHz band;

1channels for 802.11 ac80 in the 5775MHz band;

Channel List

Please refer to the Note 2.

Antenna Type:

FPCBAnNtenna

Antenna gain:

Ant. 0: 2.63dBi, Ant. 1: 3.38dBi

Power supply:

DC 3.8V by battery, DC 5V USB charging

SWITCHING POWER
ADAPTER:

N/A

Note:

For a more detailed features description, please refer to the manufacturer’s specifications or the

User's Manual.

N
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802.11a/ac/n( 20MHz) Frequency Channel
Frequenc Frequenc Frequenc Frequenc
Channel y (MHz) Channel y (MHz) Channel y (MHz) Channel y (MHz)
36 5180 44 5220 149 5745 161 5805
40 5200 48 5240 153 5765 165 5825
157 5785 - -
802.11n/ac(40MHz) Frequency Channel
802.11n/ac(40MHz)Frequency Channel
Frequenc Frequenc Frequenc Frequenc
Channel y (MHz) Channel y (MHz) Channel y (MHz) Channel y (MHz)
38 5190 - - 151 5755 - -
46 5230 - - 159 5795 - -
802.11ac(80MHz) Frequency Channel
Channel Frequency (MHz)
42 5210
155 5775

3.2 DESCRIPTION OF TEST MODES

Transmitting mode Keep the EUT in continuously transmitting mode

Remark: During the test,thedutycycle>98%, the test voltage was tuned from 85% to 115% of the
nominal rated supply voltage, and found that the worst case was under the nominal rated supply
condition. So the report just shows that condition’s data.

Pretest Mode Description
Mode 1 802.11a / n 20/ac20 CH36/CH40/CH48/CH149/CH157/CH165
Mode 2 802.11n 40 / ac40 CH38/CH46/CH151/CH159
Mode 3 802.11 ac80 CH42/CH155
Mode 4 Link Mode

Conducted Emission

Final Test Mode

Description

Mode 4

Link Mode

For Radiated Emission

Final Test Mode Description
Mode 1 802.11a / n 20 CH36/CH40/CH48/CH149/CH157/CH165
Mode 2 802.11n 40 CH38/CH46/CH151/CH159
Mode 3 802.11 ac80 CH42/CH155

Note:

(1) The measurements are performed at all Bit Rate of Transmitter, the worst data was reported.

(2) 802.11n20/ac20 and 802.11n40/ac40 are tested, but only the worst data of 11n20 and 11n40 was

reported.

N
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Test Software QRCT 3

Powerlevelsetup <15dBm

3.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Conducted Emission

AC Line EUT

Radiated Emission

EUT

Conducted Spurious

EUT

3.4 DESCRIPTION OF SUPPORT UNITS(CONDUCTED MODE)

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration
during the tests.

ltem Equipment Mfr/Brand Model/Type No. Series No. Note
E-1 Rhino X Pro Ximmerse AG1A0001 N/A EUT
ltem | Shielded Type Ferrite Core Length Note

Note:

(1)  The support equipment was authorized by Declaration of Confirmation.
(2)  For detachable type 1/0 cable should be specified the length in cm in TLengtha column.

3.5 EQUIPMENTS LIST FOR ALL TEST ITEMS
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Radiation Test equipment

Iltem | Equipment E/IrZ?UfaCt Type No. Serial No. Ié:l?g)ration S:tliilbrated
1 | oionsars |1 oS | s0z0a MYS5370835 | 705" | o5
2 | formaooryy . |Res | Fsa 100363 20z | | 2028
0l N N Ll
4 | omrirtsoomt) e | vuLBotes | A sz | | 2038
5 :‘g&?ﬂtggﬁz) Agilent | AH-118 071145 A P
6 | LoopAntenna TESEQ | HLA6121 58357 %‘;‘21 £ %’;‘31 6,
N [ | - [ - S oA
8 a’gﬂf_‘g& 5GHY) Agilent | 84498 3008A00315 | oo- 18 | D1,
9 g':kﬁi’?igmz) N/A 9kHz-30MHz | N/A 25’5'21 8, (236’;317’
10 szbz"fém) N/A 30MHz-1GHz | N/A %’;218’ %’;‘317’
11 EZEaZ?fggHZ) N/A 1GHz-40GHz | N/A %’;218’ %’;‘317’
12 | E3CSinal Agilent | E4421B N/A el Baiely
13 | signal Generator Agilent | N5182A N/A 2005'222’ 855'321 :
14 | agneticFleld Probe | narga | ELT-400 0-0344 A B
15 | Motor Tost system | VA MW100-RPCB | NIA N L
16 D.C. Power Supply LongWei | TPR-6405D N/A \ \

17 | EMC Software Frad EZ-EMC yer EMC-CON 1, \

18 | RF Software MW MTS8310 V2.0.0.0 \ \

19 | Turntable MF MF-7802BS | N/A \ \

20 Antenna tower MF MF-7802BS N/A \ \

N
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Item Emd_ @ Manufacturer Type No. Serial No. Last calibration  |Calibrated until
quipment
1 |LISN R&S ENV216  |101471 Oct. 22,2022  |Oct. 21, 2023
2 |LISN CYBERTEK EM5040A 5185040014 Oct. 22,2022 |Oct. 21, 2023
3 |Test Cable N/A CO1 N/A Oct. 18,2022  |Oct. 17, 2023
4  |TestCable N/A C02 N/A Oct. 18,2022  |Oct. 17, 2023
5 E'V” Test R&S ESCI3 101393 Oct. 17,2022  |Oct. 16, 2023
ecelver
Ver.EMC-CO
6 EMC Software Frad EZ-EMC N 3A1 1 \ \
= E s
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4.EMC EMISSION TEST

4.1 CONDUCTED EMISSION MEASUREMENT

Test Requirement: FCC Part15 C Section 15.207

Test Method: ANSI C63.10:2013

Test Frequency Range; 150KHz to 30MHz

Receiver setup: RBW=9KHz, VBW=30KHz, Sweep time=auto

4.1.1 POWER LINE CONDUCTED EMISSION Limits

Limit (dBuV)
FREQUENCY (MHz) Standard
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 * FCC
0.50-5.0 56.00 46.00 FCC
5.0-30.0 60.00 50.00 FCC

Note:
(1) *Decreases with the logarithm of the frequency.

4.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected to the
power mains through a line impedance stabilization network (LISN). All other support equipments
powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling impedance for the
measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the

cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD
No deviation
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4.1.4 TEST SETUP

/ Vertical Reference
Ground Plane /TestReceiver

— L 1
o O O O
40cm EUT Mg 6 o 0 o
80cm
|LISNh
| | | | ~ = | |

I\ L

\Horizontal Reference

Ground Plane

Note: 1.Supportunits were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

4.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The EUT has
been programmed to continuously transmit during test. This operating condition was tested and used to
collect the included data.

The test mode is the Wi-Fi operating mode in the charging state, and the worstdataof
802.11a_5180MHzwasreported.
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4.1.6 TEST RESULT:

Temperature : 26°C Relative Humidity: 54%

Pressure : 101kPa Phase : L

Test Voltage : AC 120V/60Hz

q0.0 dBuyY

80

fl

60 H""""---...___ FOC Pait15 CE-Class B_QP
_'l-u‘._‘-h-‘-‘-

50 [ FOC Pajt15 CE-Class B_AVe
"‘—-._._-‘ || q ‘l'

P f)

e “‘wfn Bl gy ik I
N L Y S A i S R N N o
| Ay

T
—
L En
=]
—

=

=
=

20

B Aave
10 W
0
-0
0150 D0.500 [MH.) 5.000 30.000
No. Fr?&:’_g;cy Tjggl\?? F(?ig;)r (:S\S\ajl) (é‘érﬂl‘t/) M(zré];n Detector |P/F| Remark
1 11.9895 37.42 10.17 47.59 60.00 |-1241| QP P
2 11.9895 20.37 10.17 30.54 50.00 |-19.46| AVG | P
3 4.8570 31.15 10.13 41.28 56.00 |(-14.72| QP P
4 4.8570 14.32 10.13 24 45 46.00 |-21.55| AVG | P
5 3.4170 32.62 10.09 42.71 56.00 (-1329| QP P
6 3.4170 15.91 10.09 26.00 46.00 |-20.00| AVG | P
7 1.4100 34.82 10.07 4489 56.00 |-11.11| QP P
8 1.4100 18.41 10.07 28.48 46.00 |-17.52| AVG | P
9 1.0815 34.17 10.05 44.22 56.00 |[-11.78| QP P
10 1.0815 17.59 10.05 27.64 46.00 |-18.36| AVG | P
11 * 0.4740 36.47 10.03 46.50 5644 |-994 | QP P
12 0.4740 2482 10.03 34.85 4644 |-1159| AVG | P
Notes:

1.An initial pre-scan was performed on the line and neutral lines with peak detector.

2.Quasi-Peak and Average measurement were performed at the frequencies with maximized peak
emission.

3.Mesurement Level = Reading level + Correct Factor
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Temperature : 26°C Relative Humidity: 54%

Pressure : 101kPa Phase : N

Test Voltage : AC 120V/60Hz

900 dBuy

80

70

. ""'---....,__""--..._______ FCC Pant15 CE-Claszs B QP
"'!-u..__‘__h

50

FOC Pant15 CE-Class B_AVYe

40

L

\_._‘
|~

30

o
=t

uF lrJ. .
|

; W“.‘w’**w AR o

W
-

L,

20

=
= |
— T
.
==

ns

/,u
s

1I“I'ml . peak
\ M

10

LA

A

0
-0

0.150 0.500 [MHz] R.000 30.000

No. Fr»(er\C}lLll_lle;cy ngsl\?? F(zgt?r (I&g\l’ﬁ}) ((Ij‘énl]'\t/) M(Zré’;n Detector | P/F | Remark

1 0.2714 38.77 9.80 48.57 61.07 |-1250| QP P

2 0.2714 22.90 9.80 32.70 51.07 |-18.37| AVG | P

3F 0.4785 38.73 10.04 48.77 56.37 | -7.60 | QP P

4 0.4785 22.10 10.04 32.14 46.37 |-1423| AVG | P

5 1.0815 36.28 9.87 46.15 56.00 |-9.85 | QP P

6 1.0815 15.97 9.87 25.84 46.00 |-20.16| AVG | P

7 2.2785 36.87 10.07 46.94 56.00 |-9.06 | QP P

8 2.2785 15.45 10.07 25.52 46.00 |-2048| AVG | P

9 47805 34.05 10.12 4417 56.00 |-11.83| QP P

10 4.7805 12.61 10.12 2273 46.00 |-23.27| AVG | P

11 12.1469 36.51 10.19 46.70 60.00 |-13.30| QP P

12 12.1469 18.18 10.19 28.37 50.00 |-2163| AVG | P
Notes:

1.An initial pre-scan was performed on the line and neutral lines with peak detector.
2.Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.
3.Mesurement Level = Reading level + Correct Factor
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4.2 RADIATED EMISSION MEASUREMENT
4.2.1 APPLICABLE STANDARD

According to FCC Part 15.407(d) and 15.209
4.2.2 CONFORMANCE LIMIT

According to FCC Part 15.407(b)(7): radiated emissions which fall in the restricted bands, as defined in
§15.205(a), must also comply with the radiated emission limits specified in §15.209(a) (see §15.205(c)).
According to FCC Part15.205, Restricted bands

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 4.5-515
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46

2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 (2)
13.36-13.41

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall within the
restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to be followed.

Restricted . . :
Frequency(MHz) Field Strength (uV/m) | Field Strength (dBuV/m) | Measurement Distance
0.009~0.490 2400/F(KHz) 20 log (uV/m) 300
0.490~1.705 2400/F(KHz) 20 log (uV/m) 30
1.705~30.0 30 29.5 30
30-88 100 40 3
88-216 150 43.5 3
216-960 200 46 3
Above 960 500 54 3
Limits of Radiated Emission Measurement(Above 1000MHz)
Class B (dBuV/m) (at 3M)
Frequency(MHz)
PEAK AVERAGE
Above 1000 74 54

Remark :1. Emission level in dBuV/m=20 log (uV/m)
2. Measurement was performed at an antenna to the closed point of EUT distance of meters.

3. Distance extrapolation factor =40log(Specific distance/ test distance)( dB);
Limit line=Specific limits(dBuV) + distance extrapolation factor.

4.2.3 MEASURING INSTRUMENTS

The Measuring equipment is listed in the section 6.3 of this test report.

N
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4.2.4 TEST CONFIGURATION

1.For radiated emissions below 30MHz

Loop Antenna

EUT - p—
- — mplifier

— -
| 1m I
Spectruln
D'Eim Analyzer

2.For radiated emissions from 30MHz to 1000MHz

Test Receiver

E ] {
P S

Turntable !

1m to 4m
— \, |EUT
AMplifier | e————— oo - -
L] Jom l
—Sw— = =
| —

Ground Plane

Coaxial Cable
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3. Radiated Emission Test-Up Frequency Above 1GHz

Spectrum
Analyzer

Turntable M Im —

\ EUT]

Imtodm

/
Ground Plane ; /

Coaxial Cable

Amplifier

4.2.5 TEST PROCEDURE

The test site semi-anechoic chamber has met the requirement of NSA tolerance 4 dB according to the
standards: ANSI C63.10-2013. The test distance is 3m.The setup is according to the requirements in
Section 13.1.4.1 of ANSI C63.10-2013 and CAN/CSA-CEI/IEC CISPR 22.

This test is required for any spurious emission that falls in a Restricted Band, as defined in Section 15.205.
It must be performed with the highest gain of each type of antenna proposed for use with the EUT.

Use the following spectrum analyzer settings:

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RB / VB (emission in restricted band) 1 MHz / 1 MHz for Peak, 1 MHz / 10Hz for Average
Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9kHz~150kHz / RB 200Hz for QP
Start ~ Stop Frequency 150kHz~30MHz / RB 9kHz for QP
Start ~ Stop Frequency 30MHz~1000MHz / RB 120kHz for QP

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz. For
frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 m for below 1GHz and 1.5m for above 1GHz the
ground at a 3 meter. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m for below 1GHz and 1.5m for
above 1GHz; the height of the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then Quasi
Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the EUT
shall be deemed to meet QP Limits and then no additional QP Mode measurement performed.
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f.  For the actual test configuration, please refer to the related Item —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band (MHz) Function Resolution bandwidth Video Bandwidth
30 to 1000 QP 120 kHz 300 kHz
Peak 1 MHz 1 MHz
Above 1000
Average 1 MHz 10 Hz

Note: for the frequency ranges below 30 MHz, a narrower RBW is used for these ranges but the measured
value should add a RBW correction factor (RBWCF) where RBWCF [dB] =10*Ig(100 [kHz]/narrower RBW
[kHz]). , the narrower RBW is 1 kHz and RBWCEF is 20 dB for the frequency 9 kHz to 150 kHz, and the
narrower RBW is 10 kHz and RBWCF is 10 dB for the frequency 150 kHz to 30 MHz.

4.2.6 TEST RESULT

Between 9KHz — 30MHz

The emission from 9 kHz to 30MHz was pre-tested and found the result was 20dB lower than the limit, and
according to 15.31(0) & RSS-Gen 6.13, the test result no need to reported.
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Temperature: 26°C Relative Humidity: 54%
Pressure: 101 kPa Polarization: Horizontal
Test Voltage: DC 3.8V
B0.0 dBu¥Y/m
F0
60
FCC Part15 RE-Class B_30-1000M Hz
50 Margin—6—db [
|
40 | [
i "
5
30 3 % . J
2
20
10
0.0
30.000 60.00 (MHz) 200.00 1000.000
Frequency | Reading | Factor Level Limit [Margin Height | Azimuth
No- | " MHz) | (dBuv) | (@B/m) |(dBuv/im)|(@Buvim)| (dB) |P®| (em) | (ceg) |P/F| Remark
1 98.8324 38.23 -12.89 25.34 4350 |-18.16| QP 100 26 P
2 166.6512 33.68 -9.58 24.10 4350 |-1940| QP 100 163 | P
3 298.2681 34 .44 -8.50 25.94 46.00 |-20.06| QP 100 144 | P
4 360.4476 36.29 -7.43 28.86 46.00 |-17.14| QP 100 246 | P
5 455.9057 35.63 -4.96 30.67 46.00 |-15.33| QP 100 227 | P
6 * 801.7862 34.45 2.30 36.75 46.00 -9.25 QP 100 1" P
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Temperature: 26°C Relative Humidity: 54%
Pressure: 101kPa Polarization: Vertical
Test Voltage: DC 3.8V
80.0 dBuV/m
m
[11]
FCC Part15 RE-Class B_30-1000MHz
50 Margin—6-db [
| I
10 | I
‘- 5
30 4
20 WM«W JM
WWMW'\
10
0.4
21 nnn c0.00 [MH=) 30000 10nn nnn
Frequency | Reading | Factor Level Limit [Margin Height | Azimuth
No- | " "MHz) | (dBuV) | (dB/m) |(dBuvim)|(@Buvim)| (dB) |2 | (em) | (deq) |P/F| Remark
1% 47.3253 40.75 -9.22 3153 40.00 | -847 QP 100 153 P
2 90.2203 38.74 -13.55 25.19 4350 |-18.31 QP 100 316 P
3 154.2785 27.86 -9.03 18.83 4350 |-2467| QP 100 253 P
4 455.9057 33.16 -4.96 28.20 46.00 |-17.80| QP 100 38 P
5 601.4265 31.96 -1.12 30.84 46.00 |-15.16| QP 100 112 P
6 893.8565 30.88 3.67 34.55 46.00 |-1145| QP 100 3 P
Remarks:
1.Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

2.The emission levels of other frequencies are very lower than the limit and not show in test report.
3.The test data shows only the worst case802.11a_5180MHzANT. 0andANT. 1Simultaneous emission mode




Project No.: ZKT-221009L7381E-3
Page 23 of 95

Between1GHz — 40GHz

Temperature : 26°C Relative Humidity : |54%
Pressure : 1010 hPa Test Voltage : DC 3.8V
Test Mode : 5.2G TX- 802.11a
Sub-band: 5180MHz~5240MHz 802.11a
Meter Pre-ampl | Cable | Antenna | Emission _— .

Polar R U Reading ifier i Loss Factor Level LS Margin Deot(:Ct
BT MHz | @By | @) | @) | @B) | (@Buvim) (diU)V/ dB) | Type
Low Channel:5180MHz
V 10360.00 41.49 30.45 8.77 38.66 58.47 74.00 -15.53 PK
Vv 10360.00 26.3 30.45 8.77 38.66 43.28 54.00 -10.72 AV
V 15540.00 41.32 30.44 9.31 38.55 58.74 74.00 -15.26 PK
\ 15540.00 32.31 30.44 9.31 38.55 49.73 54.00 -4.27 AV
\ 20720.00 42.86 30.72 9.45 38.69 60.28 74.00 -13.72 PK
\ 20720.00 37.19 30.72 9.45 38.69 54.61 54.00 0.61 AV
\ 25900.00 44.8 30.65 9.99 38.57 62.71 74.00 -11.29 PK
V 25900.00 37.81 30.65 9.99 38.57 55.72 54.00 1.72 AV
H 10360.00 43.66 30.45 8.77 38.66 60.64 74.00 -13.36 PK
H 10360.00 36.84 30.45 8.77 38.66 53.82 54.00 -0.18 AV
H 15540.00 42.32 30.44 9.31 38.55 59.74 74.00 -14.26 PK
H 15540.00 33.85 30.44 9.31 38.55 51.27 54.00 -2.73 AV
H 20720.00 44.4 30.72 9.45 38.69 61.82 74.00 -12.18 PK
H 20720.00 32.91 30.72 9.45 38.69 50.33 54.00 -3.67 AV
H 25900.00 41.38 30.65 9.99 38.57 59.29 74.00 -14.71 PK
H 25900.00 33.73 30.65 9.99 38.57 51.64 54.00 -2.36 AV

Meter Pre-ampl | Cable | Antenna | Emission - .

Polar AL Reading ifier i Loss Factor Level LIl ELE]LD Deot?Ct
BT MHz) | @Buv) | @) | @) | (@B) | (dBuvim) (d'f’n‘;w (dB) | Type
Middle Channel:5200MHz
Vv 10400.00 42.9 30.45 8.77 38.66 59.88 74.00 -14.12 PK
Vv 10400.00 32.21 30.45 8.77 38.66 49.19 54.00 -4.81 AV
\ 15600.00 41.97 30.44 9.31 38.55 59.39 74.00 -14.61 PK
\ 15600.00 33.4 30.44 9.31 38.55 50.82 54.00 -3.18 AV
Vv 20800.00 43.07 30.72 9.45 38.69 60.49 74.00 -13.51 PK
V 20800.00 33.35 30.72 9.45 38.69 50.77 54.00 -3.23 AV
\ 26000.00 41.31 30.65 9.99 38.57 59.22 74.00 -14.78 PK
Vv 26000.00 32.91 30.65 9.99 38.57 50.82 54.00 -3.18 AV
H 10400.00 41.76 30.45 8.77 38.66 58.74 74.00 -15.26 PK
H 10400.00 31.97 30.45 8.77 38.66 48.95 54.00 -5.05 AV
H 15600.00 41.8 30.44 9.31 38.55 59.22 74.00 -14.78 PK
H 15600.00 33.86 30.44 9.31 38.55 51.28 54.00 -2.72 AV
H 20800.00 42.86 30.72 9.45 38.69 60.28 74.00 -13.72 PK
H 20800.00 33.3 30.72 9.45 38.69 50.72 54.00 -3.28 AV
H 26000.00 43.32 30.65 9.99 38.57 61.23 74.00 -12.77 PK
H 26000.00 33.33 30.65 9.99 38.57 51.24 54.00 -2.76 AV
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Meter | Pre-ampli | Cable | Antenna | Emission _— .
Polar FrEeEney Reading fier P Loss Factor Level Sl T De;;—:'ct
BT iz | @y | @) | @) | @B | @Buvim) (d?n‘;w @B) | Type
High Channel:5240MHz
\Y 10480.00 42.39 30.45 8.77 38.66 59.37 74.00 -14.63 PK
\Y 10480.00 32.35 30.45 8.77 38.66 49.33 54.00 -4.67 AV
V 15720.00 42.85 30.44 9.31 38.55 60.27 74.00 -13.73 PK
V 15720.00 33.85 30.44 9.31 38.55 51.27 54.00 -2.73 AV
\Y; 20960.00 41.96 30.72 9.45 38.69 59.38 74.00 -14.62 PK
\Y; 20960.00 32.81 30.72 9.45 38.69 50.23 54.00 -3.77 AV
\Y 26200.00 42.36 30.65 9.99 38.57 60.27 74.00 -13.73 PK
\Y 26200.00 31.45 30.65 9.99 38.57 49.36 54.00 -4.64 AV
H 10480.00 43.13 30.45 8.77 38.66 60.11 74.00 -13.89 PK
H 10480.00 33.84 30.45 8.77 38.66 50.82 54.00 -3.18 AV
H 15720.00 42.79 30.44 9.31 38.55 60.21 74.00 -13.79 PK
H 15720.00 32.79 30.44 9.31 38.55 50.21 54.00 -3.79 AV
H 20960.00 42.59 30.72 9.45 38.69 60.01 74.00 -13.99 PK
H 20960.00 33.81 30.72 9.45 38.69 51.23 54.00 -2.77 AV
H 26200.00 43.27 30.65 9.99 38.57 61.18 74.00 -12.82 PK
H 26200.00 31.32 30.65 9.99 38.57 49.23 54.00 -4.77 AV

Sub-band: 5745MHz~5825MHz 802.11a

Frequency Metgr Prg-.ampl Cable | Antenna | Emission Limits Margin | Detect
Polar Reading ifier Loss Factor Level or
BT MHz) | @By | @) | @) | @B) | (dBuvim) (di‘;w dB) | Type
Low Channel:5745MHz
\Y 11490.00 37.29 30.45 8.77 38.66 54.27 74.00 -19.73 PK
\Y 11490.00 28.31 30.45 8.77 38.66 45.29 54.00 -8.71 AV
\Y 17235.00 36.42 30.44 9.31 38.55 53.84 74.00 -20.16 PK
V 17235.00 25.47 30.44 9.31 38.55 42.89 54.00 -11.11 AV
V 22980.00 36.87 30.72 9.45 38.69 54.29 74.00 -19.71 PK
V 22980.00 25.49 30.72 9.45 38.69 42.91 54.00 -11.09 AV
V 28725.00 36.42 30.65 9.99 38.57 54.33 74.00 -19.67 PK
V 28725.00 23.93 30.65 9.99 38.57 41.84 54.00 -12.16 AV
H 11490.00 36.89 30.45 8.77 38.66 53.87 74.00 -20.13 PK
H 11490.00 25.76 30.45 8.77 38.66 42.74 54.00 -11.26 AV
H 17235.00 37.3 30.44 9.31 38.55 54.72 74.00 -19.28 PK
H 17235.00 25.31 30.44 9.31 38.55 42.73 54.00 -11.27 AV
H 22980.00 36.32 30.72 9.45 38.69 53.74 74.00 -20.26 PK
H 22980.00 25.14 30.72 9.45 38.69 42.56 54.00 -11.44 AV
H 28725.00 36.76 30.65 9.99 38.57 54.67 74.00 -19.33 PK
H 28725.00 24.73 30.65 9.99 38.57 42.64 54.00 -11.36 AV
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Meter Pre-ampl | Cable | Antenna | Emission o .

Polar ATEEEmE:; Reading ifier P Loss Factor Level Sl T De;;—:'ct
BT iz | @By | @) | @) | @B | @Buvim) (d?n‘;w @B) | Type
Middle Channel:5785MHz
V 11570.00 35.67 30.45 8.77 38.66 52.65 74.00 -21.35 PK
V 11570.00 26.74 30.45 8.77 38.66 43.72 54.00 -10.28 AV
V 17335.00 37.39 30.44 9.31 38.55 54.81 74.00 -19.19 PK
V 17335.00 24.57 30.44 9.31 38.55 41.99 54.00 -12.01 AV
V 23140.00 36.8 30.72 9.45 38.69 54.22 74.00 -19.78 PK
V 23140.00 25.74 30.72 9.45 38.69 43.16 54.00 -10.84 AV
V 28925.00 36.83 30.65 9.99 38.57 54.74 74.00 -19.26 PK
V 28925.00 23.93 30.65 9.99 38.57 41.84 54.00 -12.16 AV
H 11570.00 37.11 30.45 8.77 38.66 54.09 74.00 -19.91 PK
H 11570.00 26.2 30.45 8.77 38.66 43.18 54.00 -10.82 AV
H 17335.00 36.4 30.44 9.31 38.55 53.82 74.00 -20.18 PK
H 17335.00 24.32 30.44 9.31 38.55 41.74 54.00 -12.26 AV
H 23140.00 36.36 30.72 9.45 38.69 53.78 74.00 -20.22 PK
H 23140.00 25.47 30.72 9.45 38.69 42.89 54.00 -11.11 AV
H 28925.00 35.81 30.65 9.99 38.57 53.72 74.00 -20.28 PK
H 28925.00 24.86 30.65 9.99 38.57 42.77 54.00 -11.23 AV

Meter | Pre-ampli | Cable | Antenna | Emission . .

Polar FrEeEney Reading fier P Loss Factor Level Sl T De(;[?Ct
B Mhz) | @Buv) | @B) | @) | (@B) | (dBuvim) (d?n‘;V/ @B) | Type
High Channel:5825MHz
V 11650.00 37.94 30.45 8.77 38.66 54.92 74.00 -19.08 PK
\' 11650.00 24.76 30.45 8.77 38.66 41.74 54.00 -12.26 AV
\' 17475.00 38.31 30.44 9.31 38.55 55.73 74.00 -18.27 PK
\' 17475.00 25.25 30.44 9.31 38.55 42.67 54.00 -11.33 AV
\' 23300.00 37.36 30.72 9.45 38.69 54.78 74.00 -19.22 PK
V 23300.00 26.36 30.72 9.45 38.69 43.78 54.00 -10.22 AV
\Y; 29125.00 34.73 30.65 9.99 38.57 52.64 74.00 -21.36 PK
V 29125.00 26.1 30.65 9.99 38.57 44.01 54.00 -9.99 AV
H 11650.00 37.75 30.45 8.77 38.66 54.73 74.00 -19.27 PK
H 11650.00 26.8 30.45 8.77 38.66 43.78 54.00 -10.22 AV
H 17475.00 36.3 30.44 9.31 38.55 53.72 74.00 -20.28 PK
H 17475.00 27.14 30.44 9.31 38.55 44 .56 54.00 -9.44 AV
H 23300.00 37.3 30.72 9.45 38.69 54.72 74.00 -19.28 PK
H 23300.00 26.22 30.72 9.45 38.69 43.64 54.00 -10.36 AV
H 29125.00 36.85 30.65 9.99 38.57 54.76 74.00 -19.24 PK
H 29125.00 24.8 30.65 9.99 38.57 42.71 54.00 -11.29 AV

Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.

4. The worst mode is 802.11a, only the worst data is recorded.

5. The test data shows ANT. 0andANT. 1Simultaneous emission mode
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5.POWER SPECTRAL DENSITY TEST
5.1 APPLIED PROCEDURES / LIMIT

According to FCC §15.407(3)
Power limits:

(1) For the band 5.15-5.25 GHz.

(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density
shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional

gain greater than 6 dBi are used, both the maximum conducted output power and the maximum

power spectral density shall be reduced by the amount in dB that the directional gain of the antenna exceeds
6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as measured from the horizon must not
exceed 125 mW (21 dBm).

(ii) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density
shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional

gain greater than 6 dBi are used, both the maximum conducted output power and the maximum power
spectral density shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NIl devices may employ
antennas with directional gain up to 23 dBi without any corresponding reduction in the maximum conducted
output power or maximum power spectral density. For fixed point-to-point transmitters that employ a
directional antenna gain greater than 23 dBi, a 1 dB reduction in maximum conducted output power and
maximum power spectral density is required for each 1 dB of antenna gain in excess of 23 dBi. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirectional applications, and
multiple collocated transmitters transmitting the same information. The operator of the U-NII device, or if the
equipment is professionally installed, the installer, is responsible for ensuring that systems employing high
gain directional antennas are used exclusively for fixed, point-to-point operations.

(iv) For client devices in the 5.15-5.25 GHz band, the maximum power spectral density shall not exceed 11
dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the
26 dB emission bandwidth in megahertz. In addition, the maximum power spectral density shall not exceed
11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used,
both the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi.

(3) For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30 dBm
in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII
devices operating in this band may employ transmitting antennas with directional gain greater than 6 dBi
without any corresponding reduction in transmitter conducted power. Fixed, point-to-point operations
exclude the use of point-to-multipoint systems, omnidirectional applications, and multiple collocated
transmitters transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high gain
directional antennas are used exclusively for fixed, point-to-point operations.
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5.2 TEST PROCEDURE

For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the above
procedures make use of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth specified in §
15.407(a)(5). For devices operating in the band 5.725-5.85 GHz, the rules specify a measurement
bandwidth of 500 kHz. Many spectrum analyzers do not have 500 kHz RBW, thus a narrower RBW may
need to be used. The rules permit the use of a RBWs less than 1 MHz, or 500 kHz, “provided that the
measured power is integrated over the full reference bandwidth” to show the total power over the specified
measurement bandwidth (i.e., 1 MHz, or 500 kHz). If measurements are performed using a reduced
resolution bandwidth (< 1 MHz, or < 500 kHz) and integrated over 1 MHz, or 500 KHz bandwidth, the
following adjustments to the procedures apply:

a) Set RBW = 1/T, where T is defined in section I1.B.l.a).

b) Set VBW = 3 RBW.

c) If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10log(500kHz/RBW) to the
measured result, whereas RBW (< 500 KHz) is the reduced resolution bandwidth of the spectrum analyzer
set during measurement.

d) If measurement bandwidth of Maximum PSD is specified in 1 MHz, add 10log(1MHz/RBW) to the
measured result, whereas RBW (< 1 MHz) is the reduced resolution bandwidth of spectrum analyzer set
during measurement.

e) Care must be taken to ensure that the measurements are performed during a period of continuous

transmission or are corrected upward for duty cycle.

Note: As a practical matter, it is recommended to use reduced RBW of 100 KHz for the sections 5.c) and

5.d) above, since RBW=100 KHZ is available on nearly all spectrum analyzers.

5.3 DEVIATION FROM STANDARD

No deviation.

5.4 TEST SETUP

EUT SPECTRUM
ANALYZER

5.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.1 Unless otherwise a special operating
condition is specified in the follows during the testing.
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5.6 TEST RESULTS
Temperature : 26 C Relative Humidity : |54%
Pressure : 1015 hPa Test Voltage : DC 3.8V
Test Mode X
Sub-band(5.2GHz): 5150-5250MHz
- Freauenc Ant. 0 PSD Ant. 1 PSD Total PSD Limit
quency (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)

5180 MHz -1.34 -1.12 1.78 1
802.11 a 5200 MHz -1.56 -1.54 1.46 1
5240 MHz 0.73 1.25 2.03 1
5180 MHz -1.46 -1.39 1.59 1
802.11 ac20 5200 MHz -1.97 2.13 0.96 11
5240 MHz -0.99 -1.43 1.81 1
5180 MHz -1.54 157 1.46 1
802.11 n20 5200 MHz -1.59 2.12 1.16 1
5240 MHz -1 -1.67 1.69 1
5190 MHz 4.3 -4.26 1.27 1

802.11 n40
5230 MHz -3.57 -4.31 -0.91 1
5190 MHz -4.22 -4.16 1.18 1

802.11 ac40
5230 MHz -3.59 -4.35 -0.94 1
802.11 ac80 5210 MHz -7.38 -7.03 -4.19 1

Sub-band(5.8GHz): 5725-5850MHz
. R Ant. 0 PSD Ant. 1 PSD Total PSD Limit
quUeNcy 1 (dBm/500kHz) | (dBm/500kHz) | (dBm/500kHz) | (dBm/500kHz)

5745 MHz -3.65 -3.15 -0.38 30
802.11 a 5785 MHz -4.55 -3.36 0.9 30
5825 MHz -4.84 -3.97 1.37 30
5745 MHz -4.24 -3 -0.57 30
802.11 ac20 5785 MHz -4.83 -3.52 1.12 30
5825 MHz -4.67 -4.44 -1.54 30
5745 MHz -4.01 33 -0.63 30
802.11 n20 5785 MHz -4.52 -3.56 1 30
5825 MHz -4.15 -4.44 -1.28 30
5755 MHz -6.58 -6.09 -3.32 30

802.11 n40
5795 MHz -7.08 -6.32 -3.67 30
5755 MHz 712 -6.14 -3.59 30

802.11 ac40
5795 MHz 712 -6.26 -3.66 30
802.11 ac80 5775 MHz -10.67 -9.81 -7.21 30

N
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5.2GHz Power Spectrum Density

802.11a on channel 36 Ant. O 802.11a on channel 36 Ant. 1

v Trpe: LogPwr ype: Log-Pwe
Trig: Free Run AvgiHold: 100100

Trig: Froa Aum Augisld: 106100
0 aaten: 30 5B

T ) D T sp te N N R T Span 30.00 MHz
#VBW 3.0 MHz Sweep 1.333 ms (10001 pts)

. 18000 GHz
FVEW 3.0 MHz

[ e—r—ry
Avg Type: Log-Pwe
Trig: Free Run AvgiHold: 100100

BAttan: 30 B

F 5 g Type: Log-Per

Center Freq 5.200000000 GHz [N T Loy
SAtten: 30 4B

st 298 dB

Ref Offget 304 0B R
Ref 20.00 dBm

N - ) " Span 30.00 MHz

er 520000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.333 ms (10001 pts]

- N N span 30.00 MHz
FVEW 3.0 MHz Sweep 1.333 ms (10001 pts)

.20000 GHz

802.11a on channel 48 Ant. O 802.11a on channel 48 Ant. 1

e Kmyright Spactnm Anshrims - Sengt U4
Ao Type: Log-Poer 2 g Type: Log-Pwr
Trig: Free Run AvgHsid 100°100 L) T - rige Frae Rum AvgHold: 100100
3048 0 SAtten: 30 4B

Center Freq 5.240000000 GHz

Rl Offyet 3.01 dB
Ref 20.00 dBm

L]
NWQWW,H
!

) I - - Spi A _Z
#VBW 3.0 MHz Sweep 1.333 ms (10001 pts)

p X z
HVEBW 3.0 MHz Sweep 1.333 ms (10001 pts)

N
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802.11ac20 on channel 36 Ant. 1

v Trpe: LogPwr

Trig: Froa Aum Augisld: 106100

18000 GHz
FVEW 3.0 MHz

ype: Log-Pwe
Wost o Trig: Fres Run AvgiHold: 100100

¥ Casind ow BArten: 30 B

Span 30.00 MHz

#VBW 1.0 MHz Sweep 1.333 ms (10001 pts]

v Trpe: LogPwr
Avgiid: 1007100

Center Freq 5.200000000 GHz

wo=  Trige FreeRum
Baten: 30 2B

Ref Offget 304 0B

~ Span 30.00 MHz
Sweep 1.333 ms (10001 pts]

.20000 GHz
FVEW 3.0 MHz

Avg Type: Log-Pwe

Center Freg 5.200000000 GHz e

i ~s- Trig: FresRun
BAttan: 30 B

R st 298 dB

Ref 20.00 dBm

" Span 30.00 MHz
Sweep 1.333 ms (10001 pts]

20000 GHz

#Res BW 1.0 MHz #VBW 1.0 MHz

802.11ac20 on channel 48 Ant. 0

[Er—pr—————y

v Trpe: LogPwr

Center Freg 5240000000 GHz e

wo=  Trige FreeRum
3048

Rl Offyet 3.01 dB
Ref 20.00 dBm

nter 5. P . z
#Res BW 1.0 MHz FVEW 3.0 MHz Sweep 1.333 ms (10001 pts]

Avg Type: Log-Pwe
rig: Frwe Rum AvgiHold: 100100

aaten: 30 5B

Spi . 2
Sweep 1.333 ms (10001 pts]

#VBW 1.0 MHz

N
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802.11n20 on channel 36 Ant. 1

v Trpe: LogPwr

Trig: Froa Aum Augisld: 106100

18000 GHz
FVEW 3.0 MHz

'ype: Log-Pur
AvgiHold: 100100

Trig: Free Run
aaten: 30 5B

Span 30.00 MHz

#VBW 1.0 MHz Sweep 1.333 ms (10001 pts]

v Trpe: LogPwr

Center Freq 5.200000000 GHz e

wo=  Trige FreeRum
Baten: 30 2B

Ref Offget 304 0B

~ Span 30.00 MHz
Sweep 1.333 ms (10001 pts]

.20000 GHz
FVEW 3.0 MHz

[Fp——ree——rry > ]

Avg Type: Log-Pwe
Trig: Free Run AvgiHold: 100100

aaten: 30 5B

R el 298 dB
Ref 20.00 dBm

" Span 30.00 MHz
Sweep 1.333 ms (10001 pts]

20000 GHz

#Res BW 1.0 MHz #VBW 1.0 MHz

802.11n20 on channel 48 Ant. 0

[Er—pr—————y

v Trpe: LogPwr

Center Freg 5240000000 GHz e

wo=  Trige FreeRum
3048

Rl Offyet 3.01 dB
Ref 20.00 dBm

nter 5. P . z
#Res BW 1.0 MHz FVEW 3.0 MHz Sweep 1.333 ms (10001 pts]

Avg Type: Log-Pwe
rig: Frwe Rum AvgiHold: 100100

aaten: 30 5B

Spi . 2
Sweep 1.333 ms (10001 pts]

#VBW 1.0 MHz

N
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802.11n40 on channel 38Ant. 1

Avg T)
. Trige Free Run Avgiid: 1007100

303 9B
dBm

) " Span 60.00 MHz
[¥Res BW 1.0 MHz FVEW 3.0 MHz Sweep 1.333 ms (10001 pts)

PO Fast

Center 518000 GHz
s B 1.0 MHz #VEW 3.0 MHz

Trig: Free Run
¥ Casind ow BArten: 30 B

Avg Type: Log-Pwe
AvgiHold: 100100

" Span 60.00 MHz
Sweep 1.333 ms (10001 pts]

802.11n40 on channel 46Ant. 0

802.11n40 on channel 46Ant. 1

.Cmnal Freq 5.230000000 GHz Avg Type: LogPar
PhE Tast o Trig: Frow Run Avgisid: 106100
1l o BAtan: 30 4B

Ref Offsst 302 9B
Ref 20.00 dBm

!

R
f \ \

_ =

Ent‘e‘ Hz i : SbanBU
#Res BW 1.0 MHz FVEW 3.0 MHz Sweep 1.333 ms (10001 pts)

[ —————

Center Freq 5.230000000 GHz

P Tast -+ Trig: Fras Aum
¥ G o aizwen: 30 48

fmier 9
[#Res BW 1.0 MHz #VEW 3.0 MHz

Ava Type: Log-Pwe
AvgiHold: 100100

MHz
Sweep 1.333 ms (10001 pts|

N
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802.11ac40 on channel 38 Ant. 1

v Trpe: LogPwr
Avgiid: 1007100

Center Freg 5,190000000 GHz

o Trigg FreeAum
Baten: 30 2B

R Offyet 303 9B
Ref 201 Bm

FVEW 3.0 MHz Sweep 1.333 ms (10001 pts]

T —y

Typs: Log-Pwr

[ erte pqy 5.190000000 GH.
Center Freq 5.190000000 GHz s Ty Log-p

el 298 dB
0.00 dBm

. 2
Sweep 1.333 ms (10001 pts]

802.11ac40 on channel 46 Ant. 0

Avg Type: LogPwr

Center Freq 5.230000000 GHz
AvgHaid 100100

Trig: Fres Aum
Baren: 30 48

- Span 60.00 MHz
Sweep 1.333 ms (10001 pts]

enter 5.23000 GHz
Res BW 1.0 MHz FVBW 3.0 MHz

Ava Type: Log-Pwe
AvgiHold: 100100

Span 60.00 MHz
Sweep 1.333 ms (10001 pts|

|Center 523000 GHz

QRQS BW 1.0 MHz #VBW 3.0 MHz

802.11ac80 on channel 42 Ant. 0

802.11ac80 on channel 42 Ant. 1

v Trpe: LogPwr
o Trige Free Run Avgiid: 1007100

Baten: 30 2B

T Span 120.0 MHz
Sweep 1.333 ms (10001 pts]

21000 GHz

Res BW 1.0 MHz FVEW 3.0 MHz

Typs: Log-Pwr

‘Center Freq 5.210000000 GH:
Center Freq 5.210000000 GHz AvgHold: 100100

PN Tasi - Trige FresRun
BAttan: 30 B

N - ~ Span 120.0 MHz
Sweep 1.333 ms (10001 pts]

#Res BW 1.0 MHz #VBW 1.0 MHz

N
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5.8GHz Power Spectrum Density
802.11a on channel 149 Ant. 0 802.11a on channel 149 Ant. 1

5,745000000 Avg Type: Leg Par ; Center Freq 5. Toia T Log P
5.745000000 GHz - o Trig FresRunm AvgiHi: 100408 - e — - Trig Avgiicia: W0
30 4B

Ref Offget 306 dB
Ref 20.00 dBm

#VBW 1.5 MHz

nter 5. Span 30, z
#Res BW 510 kHz FVEW 1.5 MHz Sweep 1.333 ms (10001 pts]

Avg Type: LogPwr va Trps

. Trig: Fres Run Avgiaid: 1007100 = . AvgiHold: 100100
BAten: 30 4B 30

Offeet 309 4B

20.00 dBm

1 'y
Nwwmw’\' AT R b
y \

t

enter 5.78500 GHz ) Span 30.00 MHz |Center 578500 GHz Span 30.00 MHz
[#Res BIW 510 kHz FVBW 1.5 MHz Sweep 1.333 ms (10001 pts] [#Res B 510 kHz #VEW 1.5 MHz Sweep 1.333 ms (10001 pts|

802.11a on channel 165 Ant. 0 802.11a on channel 165 Ant. 1

[ e—r—ry
Ava Type: Log-Pwe
. Trig: Fres Run AvgiHold: 100100
BAnsn: 30 B

Center Freq 5.825000000 GHz Aoy Type: Log Pt Center Freq 5.825000000 GHz
g wo-  Trig: Froe Rum AvgHad 100100

Baren: 30 48

Ref Offeet 307 a8
Ref 20.00 dBm

- Span 30.00 MHz |Center 582500 GHz " Span 30.00 MHz
Sweep 1.333 ms (10001 pts|

FVEBW 1.5 MHz Sweep 1.333 ms (10001 pts] QRQS BW 510 kHz #VBW 1.5 MHz

enter 5.82500 GHz
Res BW 510 kHz

N
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802.11ac20 on channel 149 Ant. 1

v Trpe: LogPwr

Center Freq 5.745000000 GHz Ao, 1008

o Trigg FreeAum
Baten: 30 2B

Ref Offget 306 dB
Ref 20.00 dBm

! W‘*‘M‘""ﬂ-ﬂ‘lwm«_

Sweep 1.33Ims un'mn ps]

T —y

Typs: Log-Pwr

., d pqy 5.745000000 GH.
Center Freq 5.745000000 GHz s Ty Log-p

et 312 dB
0.00 dBm

1
L ]
.*,.-wm-n".'&‘w“"—%.'»*-'m e —

. 2
Sweep 1.333 ms (10001 pts]

#VBW 1.5 MHz

802.11ac20 on channel 157 Ant. 1

Avg Type: LogPwr
Trig: Free Rum Avgiaid: 1007100

Baren: 30 48

1

¢
ey prerdy A, ﬂ-m"‘-ﬂwkﬁl

- Span 30.00 MHz
Sweep 1.333 ms (10001 pts]

enter 5.78500 GHz

Res BW 510 kHz FVEBW 1.5 MHz

Ava Type: Log-Pwe

Center Freq 5.765000000 GHz
AvgiHold: 1001100

Ref Offeet 309 4B
Ref 20.00 dBm

Span 30.00 MHz
Sweep 1.333 ms (10001 pts|

|Center 578500 GHz

QRQS BW 510 kHz #VBW 1.5 MHz

802.11ac20 on channel 165 Ant. 0

802.11ac20 on channel 165 Ant. 1

v Trpe: LogPwr

o Trige Free Run Avgiid: 1007100

Baten: 30 2B

: B
Ref 20.00 dBm

‘1

e u\‘NMmMM.

" Span 30.00 MHz
Sweep 1.333 ms (10001 pts]

82500 GHz

Res BW 510 kHz FVEW 1.5 MHz

Typs: Log-Pwr

Center Freq 5.825000000 GH.
Center Freq 5.825000000 GHz AvgHold: 100100

PN Tasi - Trige FresRun
BAttan: 30 B

1

N - " Span 30.00 MHz
Sweep 1.333 ms (10001 pts]

#Res BW 510 kHz #VBW 1.5 MHz

N
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802.11n20 on channel 149 Ant. 1

v Trpe: LogPwr

Center Freq 5.745000000 GHz Ao, 1008

. Trig: Fres Rum
Baten: 30 2B

Ref Offget 306 dB
Ref 20.00 dBm

1

¢
w*—*. w.u,..__m.-ﬂmmm‘_

es BW 510 kHz FVEW 1.5 MHz

T —y > ]

Avg Type: Log-Pwe

., d pqy 5.745000000 GH.
Center Freq 5.745000000 GHz s Ty Log-p

PN Tasi - Trige FresRun
BAttan: 30 B

Ref Offget 312 dB
Ref 20.00 dBm

" Span 30.00 MHz
Sweep 1.333 ms (10001 pts]

Center 574500 GHz

s BW 510 kHz #VBW 1.5 MHz

802.11n20 on channel 157 Ant. 1

Avg Type: LogPwr
. Trig: Fres Run Avgiaid: 1007100

Baren: 30 48

Ref Offaet 309 4B
Ref 20.00 dBm

78500 GHz )
#Res BW 510 kHz

" Span 30,
FVEW 1.5 MHz Sweep 1.333 ms (10001 pts)

[Frp——re—w—rry

Ava Type: Log-Pwe

Center Freq 5.765000000 GHz
AvgiHold: 1001100

Ref Offeet 309 4B
Ref 20.00 dBm

4
e g S s MM oo A g,

" Span 30.00 MHz
Sweep 1.333 ms (10001 pts]

#VBW 1.5 MHz

802.11n20 on channel 165 Ant. 0

v Trpe: LogPwr
o Trige Free Run Avgiid: 1007100

Baten: 30 2B

582500 GHz i
es BW 510 kHz

Sp X z
Sweep 1.333 ms (10001 pts]

FVEW 1.5 MHz

Avg Type: Log-Pwe

het s Trige FreeRun AvgiHold: 1201100

aaten: 30 5B

1

Spi . 2
Sweep 1.333 ms (10001 pts]

#VBW 1.5 MHz

N
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802.11n40 on channel 151 Ant. 1

v Trpe:
PR Tasi o Trig: Free Aum AvgiHsid: 1007100

1F Gl o MArten- 30 2B

i ~ Span 60.00 MHz
Sweep 1.333 ms (10001 pts))

Center 5.75500 GHz

#Res BW 510 kHz FVEW 1.5 MHz

Avg Type: Log-Pwe
P Tast e Trige FreeRun AvgiHold: 100100

¥ Casind ow BAten: 30 B

Ref Offget 3.1 0B
Ref 20.00 dBm

‘I

A A gt PR, st g aiigh A
ity .

I T 5-pal1 60.00 MHz
Sweep 1.333 ms (10001 pts)

Center 575500 GHz

#Res BW 510 kHz #VBW 1.5 MHz

802.11n40 on channel 159 Ant. 0

802.11n40 on channel 159 Ant. 1

Avg Type: LogPwr

Center Freq 5.795000000 GHz
i o Trige Free Rum AvgHaid: 100900

PR Fa
1l o BAttan- 30 4B

Ref Offset 308 9B
Ref 20.00 dBm

1
A s T

Center GHz ) )
#Res BW 510 kHz

~ Span 60
Sweep 1.333 ms (10001 pts)

FVEW 1.5 MHz

[ —————

Ava Type: Log-Pwe

Center Freq 5.795000000 GHz
AvgHold: 1001100

P Tast -+ Trig: Fras Aum
[T aizen: 30 48

1
e A MR, | AN Sttt

Ceni-!r 9
#Res BW 510 kHz

MHz
Sweep 1.333 ms (10001 pts)|

#VBW 1.5 MHz

N
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802.11ac40 on channel 151 Ant. 1

[Er—pr—————y

v Trpe: LogPwr

Center Freq 5755000000 GHz e

Trig: Froa Aum

PR bant
waten: 30 5B

Ref Offget 309 0B
Ref 20.00 dBm

T sp X z
Sweep 1.333 ms (10001 pts))

Center 5.7
#Res BW 510 kHz FVEW 1.5 MHz

g Type: Log-Pwr
AvgiHold: 100100

Trig: Free Run

Spi .| z
#VEW 1.5 MHz Sweep 1.333 ms (10001 pts)

802.11ac40 on channel 159 Ant. 0

ICMII‘HI Freq 5.795000000 GHz Avg Type L
o Trig Free Aum Avgisid: 106100

Baren: 30 58

’I

Center 5.70500 GHz i

#Res BW 510 kHz Sweep 1.333 ms (10001 pts)

FVEW 1.5 MHz

Avg Type: Log
AvgiHold: 100100

o= Trig: Free Aun
BAten: 30 5B

Center 579500 GHz Span 60.00 MHz
#Res BW 510 kHz Sweep 1.333 ms (10001 pts)

#VBW 1.5 MHz

802.11ac80 on channel 155 Ant. 0

802.11ac80 on channel 155 Ant. 1

Avg Type: LogPwr

‘Center Freq 5.775000000 GH:
emter Freq 5.775 GHz Avgiaid: 100400

Trig: Fres Aum
Baren: 30 48

‘Span 120.0 MHz
Sweep 2.000 ms (10001 pts)

75

7
Res BW 510 kHz FVEBW 1.5 MHz

[Frrp—ree——rry

Ava Type: Log-Pwe

Center Freq 5.775000000 GHz
AvgiMold: 1901100

. Trig: FreeRun
BAren: 30 S8

Rl 309 4B
Ref 20.00 dBm

Span 120.0 MHz|
Sweep 2.000 ms (10001 pts|

|Center 577500 GHz
[#Res B 510 kHz

#VBW 1.5 MHz

N
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6. 26DB & 6DB &99% EMISSION BANDWIDTH

6.1 APPLIED PROCEDURES / LIMIT

The maximum power spectral density is measured as a conducted emission by direct connection of a
calibrated test instrument to the equipment under test. If the device cannot be connected directly,
alternative techniques acceptable to the Commission may be used. Measurements in the 5.725-5.85 GHz
band, the minimum bandwidth 6 dB bandwidth of U-NII devices shall be at least 500KHz. Measurements in
the 5.15-5.25 GHz, 5.25-5.35 GHz, and the 5.47-5.725 GHz bands are made over a bandwidth of 1 MHz or
the 26 dB emission bandwidth of the device, whichever is less. A narrower resolution bandwidth can be

used, provided that the measured power is integrated over the full reference bandwidth.

6.2 TEST PROCEDURE

a) Set RBW = 100KHz.

b) Set the VBW > RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Measure the maximum width of the emission that is constrained by the frequencies associated with the
two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the
maximum level measured in the fundamental emission.

The following procedure shall be used for measuring (99 %) power bandwidth:

1. Set center frequency to the nominal EUT channel center frequency.

2. Set span = 1.5 times to 5.0 times the OBW.

3. Set RBW =1 % to 5 % of the OBW

4. Set VBW 2 3 - RBW

5. Video averaging is not permitted. Where practical, a sample detection and single sweep mode shall be
used. Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be used.

6. Use the 99 % power bandwidth function of the instrument (if available).

7. If the instrument does not have a 99 % power bandwidth function, the trace data points are recovered and
directly summed in power units. The recovered amplitude data points, beginning at the lowest frequency,
are placed in a running sum until 0.5 % of the total is reached; that frequency is recorded as the lower
frequency. The process is repeated until 99.5 % of the total is reached; that frequency is recorded as the

upper frequency. The 99% occupied bandwidth is the difference between these two frequencies.

EUT SPECTRUM
ANALYZER

6.3 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.
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6.4 TEST RESULTS
Temperature : 26 C Relative Humidity :  |54%
Pressure : 101kPa Test Voltage DC 3.8V
Test Mode : X
Sub-band(5.2GHz): 5150-5250MHz
-26dB Bandwidth 99% Bandwidth
Mode Frequency Limit
Ant. 0 Ant. 1 Ant. 0 Ant. 1 (kHz)
(MHZz) (MHZz) (MHZz) (MHz)
5180 MHz 24.23 23.16 17.807 17.836 --
802.11 a 5200 MHz 24.09 22.57 17.811 17.818 ="
5240 MHz 24.30 22.37 17.839 17.798 ="
5180 MHz 19.45 19.75 17.596 17.617 ==
802.11 ac20 5200 MHz 19.65 20.46 17.642 17.603 =
5240 MHz 19.72 19.83 17.601 17.624 =
5180 MHz 19.50 19.52 17.611 17.594 ==
802.11 n20 5200 MHz 19.99 19.73 17.620 17.630 ="
5240 MHz 19.76 19.77 17.596 17.633 ="
5190 MHz 38.59 38.71 36.031 36.020 -
802.11 n40
5230 MHz 38.83 38.47 36.028 36.052 -
5190 MHz 38.84 38.67 36.012 36.046 -
802.11 ac40
5230 MHz 38.60 38.70 36.022 36.038 -
802.11 ac80 5210 MHz 83.93 83.19 75.840 75.825 -
Sub-band(5.8GH): 5725-5850MHz
-6dB Bandwidth 99% Bandwidth -6dB
Mode Frequency Bandwidth
Ant. 0 Ant. 1 Ant. 0 Ant. 1 Limit
(MHz) (MHz) (MHz) (MHz) (kHz)
5745 MHz 17.63 17.66 17.699 17.704 500
802.11 a 5785 MHz 17.68 17.74 17.71 17.739 500
5825 MHz 17.74 17.66 17.71 17.72 500
5745 MHz 17.58 17.57 17.546 17.591 500
802.11 ac20 5785 MHz 17.61 17.56 17.598 17.576 500
5825 MHz 17.60 17.62 17.57 17.583 500
5745 MHz 17.25 17.55 17.572 17.591 500
802.11 n20 5785 MHz 17.66 17.59 17.596 17.59 500
5825 MHz 17.49 16.94 17.576 17.589 500
5755 MHz 36.40 36.36 36.069 36.082 500
802.11 n40
5795 MHz 36.39 36.37 36.039 36.054 500
5755 MHz 36.35 36.35 36.099 36.087 500
802.11 ac40
5795 MHz 36.32 35.37 36.005 36.018 500
802.11 ac80 5775 MHz 76.47 76.45 76 75.975 500
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5.2GHz Bandwidth

802.11a on channel 36 Ant. O

802.11a on channel 36 Ant. 1

Conter Fraq: 5.180000000 OHz
Trig: Free Run Avgisld: 1000100
BAttan: 30 4B

Ref Offget 3.03 dB
Ref 23.03 dBm

it s it e

er 5,18 GHz
s BW 300 kHz SVEW 1 MHz
Occuplied Bandwidth Total Power 17.4 dBm
17.807 MHz
Transmit Freq Ermor 27.146 kHz % of OBW Power 99.00 %
x dB Bandwidth 24.23 MHz zdB -26.00 dB

[ er—————

‘Center Freq 5.130000000 GH Conter Frag: 8.14500000 Gz Tk 3t Norw
Center Freq 5. 180000000 GHz e. Trig: Fres Rum AvgHeld: 100100
aatten: 30 2B

Fiachs Davice: BTS

|center 5,18 GHz
Res BW 300 kHz EVEBW 1MHz

Occupled Bandwidth Total Power 17.7 dBm
17.836 MHz

Transmit Freq Error 3.038 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.16 MHz = dB -26.00 dB

802.11a on channel 40 Ant. O

802.11a on channel 40 Ant. 1

r v 5 Conter Fraq: 5.200000000 OHz
Center Freq 5.200000000 GHz N Trig: Froe Fum Avgiaid: 1006108
asen: 30 48

Ref Offget 3,04 dB-
Ref 23.04 dBm

enter 5.2 GHz
Mz SVEW 1 MHz
Occuplied Bandwidth Total Power 17.1 dBm
17.811 MHz
Transmit Freq Ermor 18.182 kHz % of OBW Power
x dB Bandwidth 24.09 MHz zdB

Conter Fraq: 5.30000000 GH
Trig: Free Run Avgiold: 1901180
aaten: 30 5B

1

e N e e it Lo
eannatod, e e

[center 5.2 GHz
Res BW 300 kHz EVEBW 1MHz
Occupled Bandwidth Total Power 17.2 dBm
17.818 MHz
Transmit Freq Error 8.117 kHz % of OBW Power 99.00 %
x dB Bandwidth 22.57 MHz = dB -26.00 dB

802.11a on channel 48 Ant. O

802.11a on channel 48 Ant. 1

Center Freq 5.240000000 Center Freq- 8.240000000 GHz
Conter Froq 5280000000 SHz o= Tri FreeRum AvgHsid: 1000100
0 Gaire Lo BAttan: 30 4B

Ref Offget 3.01 B
3.01 dBm

et st it e

EVEW 1 MHz

Occuplied Bandwidth Total Power 17.9 dBm
17.839 MHz

Transmit Freq Ermor 39.215 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.30 MHz zdB -26.00 dB

o Coraght acteam ety - Deruped 08

‘Center Freq 5.240000000 GH rtar Frag: 8 343000000 O Fiadio $1c None

Center Freq 5.240000000 GHz i Trec & ks v
aAten: 30 B Radio Device: BTS

SVBW 1MHz

Occupled Bandwidth Total Power 17.6 dBm
17.798 MHz

Transmit Freq Error 22.657 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.37 MHz = dB -26.00 dB

N
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802.11ac20 on channel 36 Ant. 1

Conter Frag: 5180000000 GHz Radio St None
Trig: Fres Run AvgMald 100100
aAtten- 30 4B Racks Davice: 8TS

Ref Offget 3.03 0B
Ref 23.03 dBm

1

et ™ st
s

er 5,18 GHz
s BW 300 kHz SVEW 1 MHz

Occuplied Bandwidth Total Power 17.3 dBm
17.596 MHz

Transmit Freq Ermor 11.420 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.45 MHz zdB -26.00 dB

[ er—————

Contar Frag: 8180000000 OHz Fadio Stk None

‘Center Freq 5.180000000 GH:
Center Freq 5. 180000000 GHz Trig: Fres Run AvgHeld: 100100
MAten: 30 4B

Fiachs Davice: BTS

|center 5,18 GHz
Res BW 300 kHz

SVEW 1MHz

Occupled Bandwidth Total Power 17.7 dBm
17.617 MHz

Transmit Freq Error 19.744 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.75 MHz = dB -26.00 dB

802.11ac20 on channel 40 Ant. O

802.11ac20 on channel 40 Ant. 1

Conter Frag: 5200000000 GHz Radio St None
Trig: Fres Run AvgMald 100100
aAtten- 30 4B

Center Freq 5.200000000 GHz

Ref Offpet 3.04 dB-
Ref 23.04 dBm

enter 5.2 GHz
Mz SVEW 1 MHz

Occupled Bandwidth Total Power

17.0 dBm

Contar Frag: 8200000000 OHz Fadio Stk Noe
Trig: Fres Run AvgHold: 100150

aaten: 30 5B

1

e b o At o ]

Icenter 5.2 GHz
Res BW 300 kHz EVEW 1MHz

Occupied Bandwidth Total Power 17.0 dBm

17.642 MHz

Transmit Freq Ermor 2,630 kHz % of OBW Power
x dB Bandwidth 19.65 MHz zdB

17.

Transmit Freq Error
% dB Bandwidth

3 MHz
3460 KkHz % of OBW Power
2046 MHz  xdB

99.00 %
-26.00 dB

802.11ac20 on channel 48 Ant. 0

802.11ac20 on channel 48 Ant. 1

Center Freqg 5240000000 GHz Conte PV &
i Coiniow | SAtien: 3098

AvgHald: 100900
Ref Offget 3.01 B
3.01 dBm
+4

P T e e

EVEW 1 MHz
Occupled Bandwidth Total Power 17.3 dBm

17.601 MHz

Transmit Freq Ermor 5.892 kHz
x dB Bandwidth 19.72 MHz zdB -26.00 dB

% of OBW Power 99.00 %

Contar Frag: 5240000000 GHz Radio St Nove

o Coraght acteam ety - Deruped 08

wntar Fraq: 8 243000000 OHz Fadio St None
rig: Fres Run AvgHold: 100150

aAten: 30 B

Center Freq 5.240000000 GHz

SVBW 1MHz

Total Power 17.5 dBm

Occupied Bandwidth

17.624 MHz
Transmit Freq Error 19.343 kHz
x dB Bandwidth .83 MHz = dB -26.00 dB

% of OBW Power 99.00 %

N
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802.11n20 on channel 36 Ant. 1

Conter Fraq: 5.180000000 OHz
Trig: Free Run Avgisld: 1000100
BAttan: 30 4B

Ref Offget 3.03 0B
Ref 23.03 dBm

1

| o i ot gt

i
'? |
i

[

er 5,18 GHz

s BW 300 kHz SVEW 1 MHz

Occupled Bandwidth Total Power 17.3 dBm
17.611 MHz

4.712 kHz % of OBW Power
19.50 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Ermor
% dB Bandwidth

EARST M o
Rachs St Hone

[ er—————

Conter Fraq: 5180000000 GHz

‘Center Freq 5.180000000 GH:
Center Freq 5. 180000000 GHz Trig: Fres Run AvgHeld: 100100
MAten: 30 4B

|center 5,18 GHz
Res BW 300 kHz

SVBW 1MHz

Occupied Bandwidth Total Power 17.8 dBm
17.594 MHz

2518 kHz % of OBW Power
19.52 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
% dB Bandwidth

Fadio Sut N

Fiachs Davice: BTS

802.11n20 on channel 40 Ant. O

802.11n20 on channel 40 Ant. 1

1ea 57
Conter Fraq: 5.200000000 OHz Radic St Hoow
Trig: Free Run Avgisld: 1000100

wAttan: 30 5B

Center Freq 5.200000000 GHz

Ref Offpet 3.04 dB-
Ref 23.04 dBm

sttt e i ALl Aty b

"

e

enter 5.2 GHz

BW 300 kHz EVEW 1 MHz

Occupled Bandwidth Total Power 16.3 dBm

17.620 MHz
-556 Hz % of OBW Power
19.99 MHz zdB

Transmit Freq Ermor
% dB Bandwidth

Contar Fraq: 5200000000 Oz
e Trig: Fres Run AvgiHold: 100100
BAttan: 30 B

Icenter 5.2 GHz

Res BW 300 kHz FVEW 1MHz

Occupied Bandwidth Total Power 17.1 dBm

17.630 MHz
9.164 kHz % of OBW Power
19.73 MHz = dB

99.00 %
-26.00 dB

Transmit Freq Error
% dB Bandwidth

Fadio Stk None

802.11n20 on channel 48 Ant. 0

802.11n20 on channel 48 Ant. 1

Contar Frag: 5240000000 GHz Reacho 52 Nore
Trig: Fres Run AvgMald 100100

wAttan: 30 5B

Center Freq 5.240000000 GHz

Ref Offget 3.01 B
3.01 dBm

1

st e i el et i

EVEW 1 MHz

Occupled Bandwidth Total Power 17.7 dBm
17.596 MHz

24,458 kHz % of OBW Power
19.76 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Ermor
% dB Bandwidth

[ er—————

wertar Fraq: 8240000000 OHr
rig: Fres Run Avgiold: 1901180
aaten: 30 5B

Center Freq 5.240000000 GHz

SVBW 1MHz

Total Power 17.5 dBm

Occupied Bandwidth

17.633 MHz
13.289 kHz
19.77 MHz = dB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
% dB Bandwidth

Fadio St None

Fiachs Davice: BTS

N
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802.11n40 on channel 38Ant. 0 802.11n40 on channel 38Ant. 1

Center Freq 5,190000000 GHz

i Gaincd

F4#1 303 dB

Contar Frag: 5130000000 GHz Radio St None
Trig: Fros Run AvgMald 100100

wAttan: 30 5B

Ref 23.03 dBm

Occupled Bandwidth

36.031 MHz
-1.269 kHz
38.59 MHz

Transmit Freq Ermor
% dB Bandwidth

EVEW 1 MHz

Total Power 17.5 dBm

% of OBW Power
= dB

it

Icenter 5,19 GHz
Res BW 300 kHz

Occupied Bandwidth

36.020 MHz

Transmit Freq Error
% dB Bandwidth

=7.275 kHz
38.71 MHz

Conter Fraq: 5130000000 GH
Trig: Free Run Avgiold: 1901180

SVBW 1MHz

Total Power 17.8 dBm

% of OBW Power
=dB

99.00 %
-26.00 dB

Flache 1

Fiachs Davice: BTS

802.11n40 on channel 46Ant. 0

802.11n40 on channel 46Ant. 1

—
[ pre—————

Center Freq 5.230000000 GHz

es BW 300 kHz
Occupied Bandwidth
36.028 MHz

48.736 kHz
38.83 MHz

Transmit Freq Error
= dB Bandwidth

Conter Frag 5230000000 GHz Riadio Std. None

Trig: Free Rum Asgisld: 106100
Baren: 30 48

Total Power 18.1 dBm

% of OBW Power
= dB

99.00 %
26.00 dB

—
S rr—————

Center Freq 5.230000000 GHz

#Res BW 300 kHz

Occupied Bandwidth

36.052 MHz

Transmit Freq Error
x dB Bandwidth

43,605 kHz
38.47 MHz

RIS ST TP TN
b

SVBW 1MHz
Total Power 17.7 dBm

% of OBW Power
= dB

99.00 %
-26.00 dB

Fadie St Nene

Fiachs Davica: BTS

N
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802.11ac40 on channel 38 Ant. 1

Conter Fraq: 5.150000000 OHz
o Trig: Fros Run Avgisld: 1000100
BAttan: 30 4B

Center Freq 5,190000000 GHz

i Gaind o

F4#1 303 dB
Ref 23.03 dBm

1

A i bl lemaih

EVEW 1 MHz

Occupled Bandwidth Total Power 17.5 dBm
36.012 MHz

10.895 kHz % of OBW Power
38.84 MHz = dB

Transmit Freq Ermor
% dB Bandwidth

Fadio Sut None

Conter Fraq: 5130000000 GH

Trig: Free Run Avgiold: 1901180
aaten: 30 5B Fiachs Davice: BTS

1 1
I Hr NI ottt PNt

v
2|

Icenter 5,19 GHz

Res BW 300 kHz EVEW 1MHz

Occupied Bandwidth Total Power 17.8 dBm
36.046 MHz

~11.164 kHz % of OBW Power
38.57 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
% dB Bandwidth

802.11ac40 on channel 46 Ant. 0

802.11ac40 on channel 46 Ant. 1

—
[ pre—————

Conter Frag 5230000000 GHz Riadio Sed. None
Trig: Fraa Rum AvgiHald: 10100

Baren: 30 48

Center Freq 5.230000000 GHz

es BW 300 kHz

Occupled Bandwidth Total Power 18.1 dBm
36.022 MHz
54.187 kHz % of OBW Power

38.60 MHz xdB

99.00 %
26.00 dB

Transmit Freq Error
= dB Bandwidth

—
S rr—————

Center Freq 5.230000000 GHz Radic $1d Nene

o
Avgioid: 190180

Fiachs Davica: BTS

#Res BW 300 kHz EVEW 1MHz Sweep 1.333 ms)

Occupied Bandwidth Total Power
36.038 MHz
34.537 kHz % of OBW Power
38.70 MHz = dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

802.11ac80 on channel 42 Ant. 0

802.11ac80 on channel 42 Ant. 1

Conter Frag: 5210000000 GHz Radio S0 Nove
Trig: Fres Run AvgMald 100100

wAttan: 30 5B

Center Freq 5.210000000 GHz
Rachic Davice: BTS

Ref Offget 3.03 dB
Ref 23.03 dBm

1
At b M o b e, e S ot i e

enter 5.21 GHz

es BW 300 kHz EVEW 1 MHz

Occupled Bandwidth Total Power 18.1 dBm

75.840 MHz
79.351kHz % of OBW Power
8393MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Ermor
% dB Bandwidth

[ er—————

EfE
li

wntar Fraq: 8210000000 OHz Fadio Stk N
rig: Fres Run AvgHold: 100150
aAten: 30 B

Center Freq 5.210000000 GHz

Fiachs Davice: BTS

#1296 dB
Ref 22.98 dBm

(Center 5.21 GHz
Res BW 300 kHz

Span 120 MHz
EVEBW 1MHz Sweep 1.333 ms

Total Power 18.1 dBm

Occupied Bandwidth

75.825 MHz
36.924 kHz
83.19 MHz = dB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
% dB Bandwidth

N
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Project No.: ZKT-221009L7381E-3

5.8GHz 99% Bandwidth

802.11a on channel 149 Ant.

Page 46 of 95

1

Conter Fraq: £745000000 OHz
ca Trig: Fres Rum Avgisld: 1000100
BAttan: 30 4B

Center Freq 5.745000000 GHz

i Gaind o

Ref Offget 3.08 4B
'3.08 dBm

enter 5.745 GHz

s BW 200 kHz EVEW 620 kHx

Occupled Bandwidth Total Power 17.7 dBm
17.699 MHz

-2.269 kHz
22.18 MHz

% of OBW Power
= dB

99.00
-26.00 dB

Transmit Freq Ermor
% dB Bandwidth

[ er—————

Conter Fraq: 5743000000 GHz

Rk tes: Hove Center Freq 5.745000000 GHz i Frece 6 TR
\tten: 30 4B

fTeet 312 dB
12 dBm

[center 5.745 GHz
R

W 200 kHz SVBW 620 kHx

Occupied Bandwidth Total Power 18.5 dBm
17.704 MHz

2,329 kHz
21.91 MHz

% of OBW Power
=dB

99.00 %
-26.00 dB

Transmit Freq Error
% dB Bandwidth

Fadio St None
Radio Device: BTS
TS

802.11a on channel 157 Ant.

802.11a on channel 157 Ant.

Canter Fraq: 5785000000 Oz
o Trige Free Rum Asgisld: 106100
Baren: 30 48

‘Center Freq 5.785000000 GHz

Ref 23.09 dBm

n 85 GHz s
es BW 200 kHz FVBW 620 kHz

Occupled Bandwidth Total Power 17.2 dBm
17.710 MHz
22.007 kHz

23.35 MHz

% of OBW Power
= dB

99.00 %
26.00 dB

Transmit Freq Error
= dB Bandwidth

[ e ——c—

wrrtnr Fraq: 8.785000000 s
o= Trige Free Aun Avgioid: 190180
BAten: 30 S8

Center Freq 5.765000000 GHz

Ref Offget 3.09 4B
Ref 23.09 dBm

p enter 5.78
Sweep 1.333 ms| #Res BW 200 kHz SVEW 620 kHz

Occupled Bandwidth Total Power 18.4 dBm
17.739 MHz
061 kHz

21.34 MHz

% of OBW Power
= dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Fadkes St Mene

Fiachs Davica: BTS

802.11a on channel 165 Ant.

802.11a on channel 165 Ant.

Canter Fraq: 5525000000 Oz
s Trige Free Rum Asgisld: 106100
Baren: 30 48

Center Freq 5.825000000 GHz

FVBW 620 kHz

Occupled Bandwidth Total Power 16.9 dBm
17.710 MHz
28.248 kHz

21.83 MHz

% of OBW Power
= dB

99.00 %
26.00 dB

Transmit Freq Error
= dB Bandwidth

[ e ——c—

Conter Fraq: 5825000000 GH:
Trig: Free Run Avgioid: 190180
BAten: 30 S8

Center Freq 5825000000 GHz

Ref Offget 3.07 4B

enter 5,825 GHz
#Res BW 200 kHz

SVEW 620 kHz

Occupled Bandwidth Total Power 17.7 dBm
17.720 MHz
17276 kHz

22.21 MHz

% of OBW Power
= dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio St None

N
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802.11ac20 on channel 149 Ant. 1

Center Freq 5.745000000 GHz

enter 5.745 GHz

Occupled Bandwidth

17.546 MHz
-6.986 kHz
19.44 MHz

Transmit Freq Ermor
% dB Bandwidth

Conter Fraq: £745000000 OHz
Trig: Free Run Avgisld: 1000100
BAttan: 30 4B

EVEW 620 kHx

Total Power

% of OBW Power
= dB

|center 5.745 GHz
Res BW 200 kHz
Occupied Bandwidth
17.591 MHz
624 Hz
19.66 MHz

Transmit Freq Error
% dB Bandwidth

Conter Fraq: 5743000000 GHz
Trig: Free Run
aaten: 30 5B

Avgiold: 1901180

SVEBW 620 kHz

Total Power 18.4 dBm

% of OBW Power
=dB

99.00 %
-26.00 dB

Flache St

Fiachs Davice: BTS

802.11ac20 on channel 157 Ant. 0

802.11ac20 on channel 157 Ant. 1

—
[ pre—————

‘Center Freq 5.785000000 GHz

Conter Frag: 8783000000 GHz Radio St None
Trig: Fraa Rum AvgiHald: 10100

Baren: 30 48 Rishis Davien: BTS

g s it

Occupied Bandwidth
17.598 MHz
=160 Hz
19.34 MHz

Transmit Freq Error
= dB Bandwidth

FVBW 620 kHz

Total Power 17.0 dBm

% of OBW Power
= dB

99.00 %
26.00 dB

—
S rr—————

Center Freq 5.765000000 GHz

Ref Offget 3.09 9B
Ref 2

enter 5,785 GHz
#Res BW 200 kHz
Occupied Bandwidth
17.576 MHz
18.272 kHz
19.46 MHz

Transmit Freq Error
x dB Bandwidth

o
Avgioid: 190180

SVEW 620 kHz

Total Power 18.3 dBm

% of OBW Power
= dB

99.00 %
-26.00 dB

Fadie 14 Nene

Fiachs Davica: BTS

802.11ac20 on channel 165 Ant. 0

802.11ac20 on channel 165 Ant. 1

Center Freq 5.825000000 GHz

i Gaind o

Ref Offset 3.07 dB
Ref 23.07 dBm

enter 5.825 GHz
es BW 200 kHz
Occupled Bandwidth
17.570 MHz
24.536 kHz
19.56 MHz

Transmit Freq Ermor
% dB Bandwidth

Contar Frag: 525000000 GHz Radio St Nove

Trig: Free Run Avgisld: 1000100
BAttan: 30 4B

EVEW 620 kHx

Total Power 16.3 dBm

% of OBW Power
= dB

99.00 %
-26.00 dB

(Center 5,825 GHz
Res BW 200 kHz

Occupied Bandwidth
17.583 MHz

Transmit Freq Error

x dB Bandwidth 19.14 MHz

wertar Fraq: 8 825000000 Oz
rig: Fres Run Avgiold: 1901180
aaten: 30 5B

SVEBW 620 kHz

Total Power 17.6 dBm

% of OBW Power
=dB

99.00 %
-26.00 dB

EfE
li

Bache $1d- Mene

Fiachs Davice: BTS

Span 30 MHz
Sweep 1.333 ms

N
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802.11n20 on channel 149 Ant. 1

Center Freq 5.745000000 GHz

enter 5.745 GHz

Occupled Bandwidth

17.572 MHz
Transmit Freq Ermor
% dB Bandwidth

1120730 80
Cunter Fraq: 5745000000 OHz Racho St None

Trig: Free Run Avgisld: 1000100
BAttan: 30 4B

EVEW 620 kHx

Total Power

% of OBW Power
= dB

Bache 914 Mene

Conter Fraq: 5743000000 GHz

Trig: Free Run Avgiold: 1901180
aaten: 30 5B Fiachs Davice: BTS

[center 5.745 GHz

Res BW 200 kHz SVBW 620 kHx

Occupied Bandwidth Total Power 18.4 dBm
17.591 MHz

-B.605 kHz % of OBW Power
19.36 MHz =dB

99.00 %
-26.00 dB

Transmit Freq Error
% dB Bandwidth

802.11n20 on channel 157 Ant. 0

802.11n20 on channel 157 Ant. 1

—
[ pre—————

‘Center Freq 5.785000000 GHz

Occupied Bandwidth

17.596 MHz
8.038 kHz
19.69 MHz

Transmit Freq Error
= dB Bandwidth

Conter Frag: 8783000000 GHz Riadio St None

Trig: Fres A Asgisld: 106100

Baren: 30 48 Rishis Davien: BTS

FVBW 620 kHz

Total Power 16.9 dBm

% of OBW Power 99.00 %
= dB -26.00 dB

—
S rr—————

Center Freq 5.785000000 GHz Radic S Nene

Fiachs Davica: BTS

Ref Offget 3.09 4B
Ref 23.09 dBm

enter 5,785 GHz

=
#Res BW 200 kHz FVBW 620 kHz

Occupled Bandwidth Total Power 18.2 dBm
17.590 MHz
Transmit Freq Error T84T kHz % of OBW Power

x dB Bandwidth 19.43 MHz xdB

99.00 %
-26.00 dB

802.11n20 on channel 165 Ant. 0

802.11n20 on channel 165 Ant. 1

Center Freq 5.825000000 GHz

Ref Offset 3.07 dB
Ref 23.07 dBm

enter 5.825 GHz
es BW 200 kHz
Occupled Bandwidth
17.576 MHz
23.222 kHz
19.50 MHz

Transmit Freq Ermor
% dB Bandwidth

Conter Fraq: 5528000000 OHz
Trig: Free Run Avgisld: 1000100
BAttan: 30 4B

EVEW 620 kHx

Total Power 16.7 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

'z
i
i
i

wntar Fraq: 8 826000000 OHz Fadio Stk Now
rig: Fres Run AvgHold: 100150

aaten: 30 5B Fiachs Davice: BTS

(Center 5,825 GHz
Res BW 200 kHz

Span 30 MHz
SVEW 620 kHz Sweep 1.333 ms

Total Power 17.6 dBm

Occupied Bandwidth

17.589 MHz
12.345 kHz
19.35 MHz = dB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
% dB Bandwidth

N




802.11n40 on channel 151 Ant. 0

Center Freq 5.755000000 GHz
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802.11n40 on channel 151 Ant. 1

[ er—————

Cunter Fraq: 5785000000 OHz
o Trigg Freaflum
i Gaincd WArten: 30 2B

AvgHald: 100900

F4#1 3,09 0B
Ref 23.09 dBm

[Center 5.755 GHz
! EVBW 1.2 MHz
Occupled Bandwidth
36.069 MHz

-23.024 kHz
% dB Bandwidth 39.03 MHz

Total Power 17.9 dBm

Transmit Freq Ermor % of OBW Power

= dB

;”“_'“"4'.\"’ |

[center 5.755 GHz
Res BW 430 kHz

Occupied Bandwidth

Transmit Freq Error
% dB Bandwidth

Center Freq 5.755000000 GHz

36.082 MHz

~10.776 kHz

Contar Frag: 8 755000000 Oz Fadio Stk None

Trig: Free Run Avgiold: 1901180
Fiachs Davice: BTS

SVEW 1.2 MHz

Total Power 18.8 dBm

% of OBW Power 99.00 %
38.75 MHz xdB -26.00 dB

802.11n40 on channel 159 Ant. 0

802.11n40 on channel 159 Ant. 1

—
S rr—————

.Cnmal Freq 5795000000 GHz Contar Freg. 8785000000 OHz.

ol
Trig: Free Rum Asgisld: 106100
Baren: 30 48

SVEW 1.2 MHz
Occupied Bandwidth

36.039 MHz

Total Power 17.5 dBm

Transmit Freq Error 872 Hz
= dB Bandwidth

% of OBW Power 99.00 %

38.96 MHz xdB 26.00 dB

Riadio St None

Ref Offget 308 4B

o

enter 5,795 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.054 MHz

Transmit Freq Error -
x dB Bandwidth

38.74 MHz xdB

e Fadio St None
AvgiHold: 190150

SVBW 1.2 MHz
Total Power 18.5 dBm
5 kHz % of OBW Power 99.00 %
-26.00 dB

N
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802.11ac40 on channel 151 Ant. 1

Center Freq 5.755000000 GHz

F4#1 3,09 0B
Ref 23.09 dBm

Occupled Bandwidth

36.099 MHz
Transmit Freq Ermor =31.774 kHz
% dB Bandwidth 39.04 MHz

Conter Fraq: £755000000 OHz
Trig: Free Run Avgisld: 1000100
BAttan: 30 4B

SVEW 1.2 MHz

Total Power 17.9 dBm

% of OBW Power
= dB

[ er—————

Center Freq 5.755000000 GHz

[center 5.755 GHz
Res BW 430 kHz
Occupied Bandwidth
36.087 MHz
Transmit Freq Error 355 Hz
x dB Bandwidth 38.30 MHz

Conter Fraq: 5785060000 GHz
Trig: Free Run
aaten: 30 5B

Fadio Suf K

Avgiold: 1901180
Fiachs Davice: BTS

SVEW 1.2 MHz

Total Power 18.8 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

802.11ac40 on channel 159 Ant. 0

802.11ac40 on channel 159 Ant. 1

—
[ pre—————

‘Center Freq 5.795000000 GHz

Occupied Bandwidth
36.005 MHz

Transmit Freq Error =551 Hz

x dB Bandwidth 38.92 MHz

Canter Fraq: 5795000000 Oz
Trig: Fres A Asgisld: 106100

Baren: 30 48 Rishis Davien: BTS

SVEW 1.2 MHz
Total Power 17.5 dBm

% of OBW Power 99.00 %
= dB -26.00 dB

Riadhio St None

—
S rr—————

Ref Offget 3.08 9B
Ref 23.08 dBm

enter 5,795 GHz
#Res BW 430 kHz
Occupied Bandwidth
36.018 MHz
Transmit Freq Error 5.833 kHz
x dB Bandwidth .34 MHz

e Radio Std None
AvgiHold: 190150
Radio Devica: BTS

“Gpan 60 MHz

EVEW 1.2 MHz Sweep 1.333 ms)

Total Power 18.5 dBm

% of OBW Power 99.00 %
= dB -26.00 dB

802.11ac80 on channel 155 Ant. 0

802.11ac80 on channel 155 Ant. 1

Center Freq 5.775000000 GHz

Ref Offget 3.09 0B
Ref 23.09 dBm

Conter Fraq: £775000000 OHz
Trig: Free Run Avgisld: 1000100
BAttan: 30 4B

r-‘w-»mm{

enter 5.775 GHz

es BW 820 kHz

Occupled Bandwidth

76.000 MHz
-28.750 kHz
B7.64 MHz

Transmit Freq Ermor
% dB Bandwidth

Total Power 18.2 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

Radio S0 Nove

[Center 5,775 GHz
Res BW 820 kHz

Occupied Bandwidth
75.975 MHz
-63.103 kHz
B6.93 MHz

Transmit Freq Error
% dB Bandwidth

EfE
li

wntar Fraq: 8778000000 OHz Fadio Stk None
rig: Fres Run AvgHold: 100150
Radio Device: BTS

Span 120 MHz

SVEW 24 MHz Sweep 1.331 ms

Total Power 19.2 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

N




5.8GHz -6
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Page 51 of 95

802.11a on channel 149 Ant. 1

Center Freq 5.745000000 GHz

i Gaind o

Ref Offget 3.08 4B
'3.08 dBm

enter 5.745 GHz
s BW 100 kHz
Occupled Bandwidth
17.638 MHz
101 kHz
17.63 MHz

Transmit Freq Ermor
% dB Bandwidth

Cunter Fraq: 5745000000 OHz
AvgHald: 100900

Trig: Free Rum
wAttan: 30 5B

EVEW 300 kHz

Total Power 18.1 dBm

% of OBW Power
= dB

99.00
-6.00 dB

[ er—————

Center Freq 5.745000000 GHz

fTeet 312 dB
12 dBm

|center 5.745 GHz
Res BW 100 kHz
Occuplied Bandwidth
17.613 MHz
-2.011 kHz
17.66 MHz

Transmit Freq Error
% dB Bandwidth

Conter Fraq: 5743000000 GHz

rig: Fres Run
ttan: 30 5B

EVEW 300 kHx

Total Power 1

% of OBW Power
=dB

Avgiold: 1901180

8.9 dBm

99.00 %
-6.00 dB

Fiadio St Neow

Fiachs Davice: BTS

802.11a on channel 157 Ant. 0

802.11a on channel 157 Ant. 1

‘Center Freq 5.785000000 GHz

Ref 23.09 dBm

Occupied Bandwidth

17.647 MHz
12.B08 kHz
17.68 MHz

Transmit Freq Error
= dB Bandwidth

Canter Fraq: 5785000000 Oz
Trig: Fres A Asgisld: 106100
Baren: 30 48

FVBW 300 kHz
Total Power 17.5 dBm

% of OBW Power
= dB

99.00 %
-6.00 dB

BEE T
Risshs St Hone

p
Sweep 3.333 ms

[ e ——c—

Center Freq 5.765000000 GHz

Ref Offget 3.09 4B
Ref 23.09 dBm

(‘ﬂl‘ .18 F T
#Res BW 100 kHz
Occupied Bandwidth
17.653 MHz

3647 kHz
17.74 MHz

Transmit Freq Error
x dB Bandwidth

wrrtnr Fraq: 8.785000000 s
rig: Fres Run
BAten: 30 S8

SVEW 300 kHz

Total Power 1

% of OBW Power
= dB

Avgioid: 190180

8.7 dBm

99.00 %
-6.00 dB

Radio St None

Fiachs Davica: BTS

802.11a on channel 165 Ant. 0

802.11a on channel 165 Ant. 1

Center Freq 5.825000000 GHz

Occupied Bandwidth

17.661 MHz
10.681 kHz
17.74 MHz

Transmit Freq Error
= dB Bandwidth

Canter Fraq: 5525000000 Oz
Trig: Fres s Asgisld: 106100
Baren: 30 48

FVBW 300 kHz

Total Power 17.3 dBm

% of OBW Power
= dB

99.00 %
-6.00 dB

Riadio St None

[ e ——c—

Center Freq 5825000000 GHz

Ref Offget 3.0
1 23.07

5GHz

enter 5.
#Res BW 100 kHz

Occupied Bandwidth

17.634 MHz
17.463 kHz
17.66 MHz

Transmit Freq Error
x dB Bandwidth

Conter Fraq: 5825000000 GH:
Trig: Free Run
BAten: 30 S8

SVEW 300 kHz

Total Power 1

% of OBW Power
= dB

Avgioid: 190180

8.2 dBm

99.00 %
-6.00 dB

Radio St None

N
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802.11ac20 on channel 149 Ant. 1

Center Freq 5.745000000 GHz

Trig: Free Run Avgisld: 1000100
BAttan: 30 4B

enter 5.745 GHz
EVEW 300 kHz

Occupled Bandwidth Total Power 17.9 dBm

Transmit Freq Ermor % of OBW Power
x dB Bandwidth 17.58 MHz zdB

Contar Fraq: 8743000000 GHz Radio St Mo

[center 5.745 GHz
Res BW 100 kHz
Occupied Bandwidth
17.558 MHz
Transmit Freq Error - 1 kHz
% dB Bandwidth .57 MHz

Contar Frag: 8745000000 OHz Fadio Stk None
Trig: Fres Run AvgHold: 100150
aAten: 30 B Radio Device: BTS

EVEW 300 kHx

Total Power 18.8 dBm

% of OBW Power 99.00 %
xdB -6.00 dB

802.11ac20 on channel 157 Ant. 0

802.11ac20 on channel 157 Ant. 1

—
[ pre—————

Canter Fraq: 5785000000 Oz
Trig: Fres A Asgisld: 106100
Baren: 30 48

‘Center Freq 5.785000000 GHz

[center 5.785 GHz

FVBW 300 kHz
Occupled Bandwidth Total Power 17.4 dBm
17.581 MHz

Transmit Freq Error -4.385 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.61 MHz = dB -6.00 dB

—
S rr—————

Center Freq 5.765000000 GHz

Ref Offget 3.09 9B
Ref 23.09 dBm

enter 5.785 GHz
#Res BW 100 kHz
Occupied Bandwidth
17.567 MHz
Transmit Freq Error 44 Hz
x dB Bandwidth 17.56 MHz

e Racio St None
AvgiHold: 190150
Radio Devica: BTS

SVEW 300 kHz

Total Power 18.6 dBm

% of OBW Power 99.00 %
= dB -6.00 d&

802.11ac20 on channel 165 Ant. 0

802.11ac20 on channel 165 Ant. 1

Center Freq 5825000000 GHz Conte PG & W
MAten: 30 4B "

Ref Offset 3.07 dB
Ref 23.07 dBm

[ttty

enter 5.825 GHz
s BW 100 kHz SVEW 300 kHx

Occupled Bandwidth Total Power 17.1 dBm

17.570 MHz

Transmit Freq Ermor 659 Hz % of OBW Power
x dB Bandwidth 17.60 MHz zdB

Contar Frag: 525000000 GHz Radio St Nove

[Center 5.825 GHz
Res BW 100 kHz

Occupied Bandwidth

17.556 MHz
Transmit Freq Error 11.840 kHz
x dB Bandwidth 17.62 MHz

EfE
li

wntar Fraq: 8 826000000 OHz Fadio Stk None
rig: Fres Run AvgHold: 100150
aAten: 30 B Radio Device: BTS

EVEW 300 kHx

Total Power 17.9 dBm

% of OBW Power
=dB

N
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802.11n20 on channel 149 Ant. 1

Conter Fraq: £745000000 OHz
Trig: Free Run Avgisld: 1000100
BAttan: 30 4B

Center Freq 5.745000000 GHz

enter 5.745 GHz
EVEW 300 kHz

Occupled Bandwidth Total Power 17.9 dBm
17.566 MHz
-13.261 kHz % of OBW Power
17.25 MHz zdB

Transmit Freq Ermor
% dB Bandwidth

[center 5.745 GHz
Res BW 100 kHz
Occupied Bandwidth
17.567 MHz
Transmit Freq Error 9.702 kHz
x dB Bandwidth 17.55 MHz

Fadio Stk None

Conter Fraq: 5743000000 GHz

Trig: Free Run Avgiold: 1901180
aaten: 30 5B Fiachs Davice: BTS

EVEW 300 kHx

Total Power 18.7 dBm

% of OBW Power 99.00 %
xdB -6.00 dB

802.11n20 on channel 157 Ant. 0

802.11n20 on channel 157 Ant. 1

—
[ pre—————

Canter Fraq: 5785000000 Oz
Trig: Fres A Asgisld: 106100
Baren: 30 48

‘Center Freq 5.785000000 GHz

[center 5.785 GHz

FVBW 300 kHz

Occupled Bandwidth Total Power 17.3 dBm
17.562 MHz
-3.818 kHz % of OBW Power 99.00 %

17.66 MHz xdB -6.00 dB

Transmit Freq Error
= dB Bandwidth

Radio St Hone

—
S rr—————

Ref Offget 3.09 9B
Ref 23.09 dBm

enter 5.785 GHz
#Res BW 100 kHz
Occupied Bandwidth
17.552 MHz
=3.019 kHz
17.59 MHz

Transmit Freq Error
x dB Bandwidth

e Racio St None
AvgiHold: 190150
Radio Devica: BTS

SVEW 300 kHz

Total Power 18.4 dBm

% of OBW Power 99.00 %
= dB -6.00 d&

802.11n20 on channel 165 Ant. 0

802.11n20 on channel 165 Ant. 1

Conter Fraq: 5528000000 OHz
ca Trig: Fros Run Avgisld: 1000100
i Gaint o BAttan: 30 4B

Center Freq 5.825000000 GHz

Ref Offset 3.07 dB
Ref 23.07 dBm

enter 5.825 GHz

s BW 100 kHz SVEW 300 kHx

Occupled Bandwidth Total Power 17.1 dBm
17.560 MHz

-2.936 kHz % of OBW Power

17.49 MHz zdB

Transmit Freq Ermor
% dB Bandwidth

Radio St Nove

[Center 5.825 GHz
Res BW 100 kHz

Occupied Bandwidth
17.547 MHz

Transmit Freq Error 5.139 kHz

x dB Bandwidth 16.94 MHz

wntar Fraq: 8 826000000 OHz Fadio Stk Nonw
rig: Fres Run AvgHold: 100150
aAten: 30 B Radio Device: BTS

EVEW 300 kHx

Total Power 18.0 dBm

% of OBW Power
=dB

N
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802.11n40 on channel 151 Ant. 1

[ er—————

Conter Fraq: £755000000 OHz
Trig: Free Run Avgisld: 1000100
i Gaind BAttan: 30 4B
Fyet 3,09 9B
Ref 23.00 dBm

1
-

e

A ORSRSPRE, |
v

[Center 5.755 GHz
! EVEW 300 kHz

Occupled Bandwidth
36.097 MHz
-33.654 kHz
36.40 MHz

Total Power 18.3 dBm
Transmit Freq Ermor

% of OBW Power
% dB Bandwidth

= dB

Center Freq 5.755000000 GHz

Conter Fraq: 5785060000 GHz Flache 314 Mene

Trig: Free Run Avgiold: 1901180

Fiachs Davice: BTS

v

"
o 'M'*"""N

[center 5.755 GHz
Res BW 100 kHz EVEW 300 kHx

Occupied Bandwidth
36.075 MHz

=21.775 kHz
36.36 MHz

Total Power 18.1 dBm
Transmit Freq Error

% of OBW Power
% dB Bandwidth

=dB

99.00 %
-6.00 dB

802.11n40 on channel 159 Ant. 0

802.11n40 on channel 159 Ant. 1

—
S rr—————

.Cnmal Freq 5795000000 GHz Contar Freg. 8785000000 OHz.

ol
Trig: Free Rum Asgisld: 106100
Baren: 30 48

Y Ly Nt e ——
v

SVBW 300 kHz

Occupied Bandwidth
36.069 MHz

-3.804 kHz
36.39 MHz

Total Power 18.0 dBm

Transmit Freq Error
= dB Bandwidth

% of OBW Power
= dB

99.00 %
-6.00 dB

MHz,
Sweep &ms

Center Freq 5.795000000 GHz

e Radio St None
AvgiHold: 190150

Radie Device: BTS
Ref Offget 3.08 9B
Ref 23.08 dBm

1

et

enter 5,795 GHz
#Res BW 100 kHz

SVBW 300 kHz
Occupied Bandwidth
36.031 MHz
Transmit Freq Error
x dB Bandwidth

Total Power 18.8 dBm

% of OBW Power
= dB

99.00 %
-6.00 dB

N
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802.11ac40 on channel 151 Ant. 1

Center Freq 5.755000000 GHz Conte PG & AT
MAten: 30 4B

Ref Offset 3,09 0B
3.09 dBm

1

Ly merpma ey N Py -y-.w..,....m,,!

enter 5.755 GHz
$ BW 100 kHz SVEW 300 kHx
Occuplied Bandwidth Total Power 18.3 dBm
36.086 MHz
Transmit Freq Ermor =41.710 kHz % of OBW Power 99.00
x dB Bandwidth 36.35 MHz zdB -6.00 dB

Cunter Fraq: 5785000000 OHz Rischo St Hore

[ er—————

‘Center Freg 5.755000000 GH. Contar Fraq: 8785000000 GHz Tiadio St Nene
Center Freq 5.755000000 GHz T Fresim vaRtold: 190180
aAten: 30 B

Fiachs Davice: BTS

et 3.1 dB
10 dBm

|

w.ﬂ““'"""""’\

enter 5,755 GHz
Ry W 100 kHz EVBW 300 kHz
Occupled Bandwidth Total Power 19.2 dBm
36.088 MHz
Transmit Freq Error =27.143 kHz % of OBW Power 99.00 %
x dB Bandwidth 36.35 MHz = dB -6.00 dB

802.11ac40 on channel 159 Ant. 0

802.11ac40 on channel 159 Ant. 1

‘Center Freq 5.795000000 GHz
Trig: Free Run AvgHsid 1000800
BAmen: 30 4B Radic Davice: BTS

Occuplied Bandwidth Total Power 18.0 dBm
36.051 MHz

Transmit Freq Error 6.946 kHz % of OBW Power 99.00 %

x dB Bandwidth 36.32 MHz = dB -6.00 dB

Conter Frag 8783000000 OHz Riadio St None

[ e ——c—

Centar Frag: 8 788000000 Oz Radio St None

Center Freq 5.795000000 GHz
AvgMHold: 1001100

Fiachs Davica: BTS

Ref Offget 3.08 9B
Ref 23.08 dBm

o Pl A AN R 0 it o sty

. s il

=T — — L

#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power 18.8 dBm
36.035 MHz

Transmit Freq Error -24.610 kHz % of OBW Power 99.00 %

x dB Bandwidth 35.37 MHz = dB -6.00 d&

802.11ac80 on channel 155 Ant. 0

802.11ac80 on channel 155 Ant. 1

[ pre—————

Canter Fraq: 5775000000 Oz Risshs St Hone
Trig: Fres A Asgisld: 106100
Baren: 30 48 Rishis Davien: BTS

Center Freq 5.775000000 GHz

Ref 23.09 dBm

FVBW 300 kHz

Occuplied Bandwidth Total Power 18.2 dBm
75.837 MHz

Transmit Freq Error -57.581 kHz % of OBW Power 99.00 %

x dB Bandwidth T6.47 MHz = dB -6.00 dB

[ e ——c—

Contar Frag: 8775000000 Oz Radio Stk None

Center Freq 5.775000000 GHz
Avgioid: 190180

Fiachs Davica: BTS

Ref Offset 3,09 dB 4
f 2

enter 5.775GHz
#Res BW 100 kHz

e Span 120 MHz
SVEW 300 kHz Sweep 12 ms)

Occupled Bandwidth Total Power 19.2 dBm
75.776 MHz
Transmit Freq Error -53.587 kHz % of OBW Power 99.00 %

x dB Bandwidth T6.45 MHz xdB -6.00 dB

N




